Ui [T AN & Ak

Throttle Control Mechanism




1 T IER MWLM SRR Throttle Control Mechanism

Ser.No. Part No. AR e N Name & Specifications Quantity Remarks
1 |300.20A.108 AR I Bracket (1) 1
2 GB/T91-2000-2x16 fH2%16 Split pin 2x16 5
3 GB/T6170-2000-M8 TERENS Hex. Nut M8 4
4  |GB/T93-1987-8 HJH 8 Spring lock washer 8 5
5 |300.20A.107 B Bracket 1
6 GB/T5783-2000-M8x20 |[#F2M8x20 Hex. head bolt M8x20 1
7 |300.20A.014 F TP R A1 Pull-thread, hand throttle 1
8 |GB/T97.1-2002-8 #HJ# 8 Plain washer 8 4
9 GB/T5783-2000-M8x35 |2 M8x35 Hex. Head bolt M8x35 1
10 |300.20A.110 Fek Collet 1
11 |300.20A.013 BN SBRR S A Bracket, joy stick 1
12 |300.20A.103 BRYFT Joy stick 1
13 |300.20A.117-1 15 1 Pl Rubber band 1
14  |300.20A.109 FREAT hand lever 1
15 |GB/T923-1988-M10 12 5E M10 Hex. acorn nut M10 1
16  [81B.30.120 EHTFWE Plastic handle 1
17 |GB/T91-2000-2.5x28 f42.5X 28 Split pin 2.5%28 1
18 |GB/T6181-2000-M10 12 5E M10 Hex. castle nut M10 1
19 |GB/T95-2002-10 HIE 10 Plain washer10 1
20 [300.20A.105 T 513 Disc spring 1
21  [300.20A.104 K] Big washer 2
22 [300.20A.111 JEHE A Friction disc 2
23  |GB/T5783-2000-M6x55 |l M6x55 Hex. head bolt M6x55 1
24 |GB/T6170-2000-M6 PELEM6 Hex. Nut M6 3
25 |300.20A.016-1 R RS Rocker 1




1 WIS HLM M Ak Throttle Control Mechanism

Ser.No. Part No. AR e MR Name & Specifications Quantity Remarks
26 |GB/T879.1-2000-4x16  |fH 4x16 Slotted spring pin 4x16 2
27 |GB/T97.1-2002-6 HJH 6 Plain washer 6 4
28 [300-6.20.019 MR RS Throttle pull-rod 1
29  |300.20.012 R IR Rocker 1
30 [200.20.101 X Connect clevis 2
31 |GB/T882-1986-B6x22  |f#liB6x22 Clevis pin with head B6x22 2
32  [300.20A.012 W ML sS4 Accelerograph transmission shaft 1
33 |300.20A.101 BE Cushion sleeve 1
34 |300-6.20.018 JEIH T R A R A A Foot Pull rod, throttle 1
35 |550.20.015-1 R RS Rocker 1
36 |254-5.20A.016 JIh T AT S K Pull rod, throttle 1
37 |GB/T879.1-2000-5%20 |44 5%20 Slotted spring pin 5x20 2
38 |354-5.20.011 TS BRORE S A accelerator pedal 1
39 |GB/T5783-2000-M8x25 |l M8x25 Hex. head bolt M8x25 1
40 |GB/T5783-2000-M8x16 |#Z#:M8x16 Hex. head bolt M8x16 1




2 HAESBE K
Clutch




2 BABER Clutch
Ser.No. Part No. LRSS Name & Specifications Quantity Remarks
1 |400-6.21.013 F A BB R R Driven plate ,main clutch 1
2 [300.21C.103-1 TEEASER Pressure plate, main clutch 1
3 |300.21A.102-2 (ESIA Disc spring 2
4 [300.21C.104 B AR e R A Fixed pressure plate, clutch 1
5  |400-6.21.012 PTO & &8s \sh#i s Driven plate, PTO clutch 1
6 [300.21C.106-1 PTO BG4y I it Pressure plate , PTO clutch 1
7 |300.21C.113-1 AR A Adjusting bolt 3
8 GB/T6171-2000-M10x1 |##+} M10x1 Fine thread hex. nut M10x1 5
9 (300.21C.107-1 B AR Clutch cover 1
10 |GB/T93-1987-10 5 10 Spring lock washer 10 10
11 |GB/T5782-2000-M10x90 [#Z: M10x90 Hex. head bolt M10x90 6
12 |GB/T97.1-2002-10 #4310 Plain washer 10 10
13 [300.21C.116-1 T BRI Main release lever 3
14  |300.21B.157 43 B KT AT 8 5l Clevis pin with head 3
15 |GB/T5783-2000-M12x50 [#Zf: M12x50 Hex. head bolt M12x50 1
16 |GB/T93-1987-12 ] 12 Spring lock washer 12 23
17 |GB/T65-2000-M6x16 IZETM6x16 Slotted cheese head screw M6x16 4
18 |GB/T93-1987-6 56 Spring lock washer 6 5
19 [300.37.131-1 AR Inspection opening cover 1
20 |GB/T5783-2000-M12x35 |1&f2 M12x35 Hex. head bolt M12x35 11
21 |GB/T5783-2000-M12x55 |1& {2 M12x55 Hex. head bolt M12x55 2
22 |GB/T119-2000-B10%x22 |%4%l B10X 22 Clevis pin with head B10x22 2
23 [300-6.21.101 EREE RN Clutch housing 1
24 (300-6.21.116 B aaviiaT £ Clutch shaft bush 2
25  [300.37.154 [5) A 4 Parallel pin 2




2 %ﬁ%ﬁll‘é\)& Clutch
Ser.No. Part No. EA NGNS Name & Specifications Quantity Remarks
26 |300.37.180 EfLEE Protecting plug , thread hole 10
27 |GB/T5783-2000-M12x45 |1& {2 M12x45 Hex. head bolt M12x45 9
28 [280.21.110 O3 B b A A7 5 Return spring,release bearing 2
29 [304-6.21.114 O3 i K R Release bearing seat 1
30 |65TNK20 I 2l A Release bearing 1
31 |GB/T6173-2000-M10x1 |#&E£} M10x1 Fine thread hex. nut M10x1 6
32 [300.21C.115 [R] 37 5L Return spring 3
33 {300.21C.114-1 AR AR Adjusting bolt 3
34 |280.21.013-A oy B ARES AT Release shaft 1
35 [280.21.111 B e X Release fork 1
36 |[GB/T879.1-2000-5x40  |445%40 Spring split pin 5x40 1
37 |GB/T879.1-2000-8x40  |f 8x40 Spring split pin 8x40 1
38 |280.21.117-1 Iy B hi AT Lever release pull rod 1
39 |GB/T91-2000-3x25 145 3%25 Split pin 3x25 2
40 [280.21.120 B A A IR SR Clutch sensor bracket 1
42 |GB/T6172-2000-M8 12 5E M8 Fine thread hex. nut M8 2
43 |GB/T93-1987-8 HlE 8 Spring lock washer 8 2
44  |GB/T5783-2000-M8x20 |iZ4E M8x20 Hex. head bolt M8x20 2
45 280.21.015-1 JAIEE AR5 A Pedal weldment 1
46  [300.21A.148 Pt 3k Rod clevis 2
47 |GB/T882-1986-B10x30 |44%#h B10x30 Clevis pin with head B10x30 1
48  |IB/T7940.2-1995-M10x1 [Mhi#f 45° M10X1 Angle grease nipple 45° Mx1 1
49 |300.21A.147-2 0Ny Extension spring 1




2 BE#E Clutch

Ser.No. Part No. o NG Name & Specifications Quantity Remarks
50 |GB/T5783-2000- M10x25(1Z 4 M10x25 Hex. head bolt M10x25 2
51 [280.21.119-1 JHE 528 B AV A Limit stop 1
52 |280.21.122 LTRSS safety switch bracket 1
53 [300.21C.133 R AR Adjusting bolt 1
54 |GB/T6170-2000-M6 12 5E M6 Hex. nut M6 1
55 |GB/T5783-2000-M6x12 |4 M6x12 Hex. head bolt M6x12 1
56  [300.21C.131 LA TR TR board for safety switch 1
400-6.21.clutch EReE s Clutch parts 1 |No. 1-14+No. 31-33




3 MLAR R
Frame




3 HLIRE K

Frame

Ser.No. Part No. o NG Name & Specifications Quantity Remarks
1 GB/T5783-2000-M12x35 |2 M12x35 Hex.head bolt M12x35 16 8.8
2 |GB/T93-1987-12 P12 Spring Lock washer12 16
3 |304-6E.30.011 PLEBRRGAT Frame 1
4 GB/T5783-2000-M16x45 |2 M16x45 Hex.head bolt M16x45 4 8.8
5 |GB/T93-1987-16 516 Spring Lock washer16 4
6 |GB/T6170-2000-M16  [#Z1}M16 Hex .nut M16 4 |8
7 |304G2-6.30.012-1 [LHE e Sy Gy 08 Assistant weight support 1
8 GB/T5783-2000-M10x20 |+ M10x20 Hex.head bolt M10x20 4
9 |GB/T93-1987-10 HH 10 Spring Lock washer10 4
10  [304G2-6.30.013 HUL AR AR S A Battery bracket 1
11 [250.30.116 FHEE B SRR Starting crank gate 1
12 |GB/T93-1987-8 58 Spring Lock washer8 2
13 |GB/T5783-2000-M8x16 |i#FEM8x16 Hex.head bolt M8x16 2
14 |GB/T6170-2000-M10 12 EFM10 Hex .nut M10 4
15 [300.47.143 HEL IR Je rubber gasket 3
16  |304G2-6.30.110 U2 A% U model of bolt 1




4 FHIOE oA B Rk (6. 00-12)
Front Drive Wheel (6. 00-12)

1 2

10



4 F RSN %R 5 55%(6.00-12)

Front Drive Wheel (6.00-12)

Ser.No. Part No. L2 TR e FAE Name & Specifications Quantity Remarks
1 |204.32.011-1 B R Rim , Front drive wheel 1x2
2 |GB/T2979-1999-6.00-12 |Kzh%E i 6.00-12 Tube 6.00-12 1x2
3  |GB/T2979-1999-6.00-12 |IXz#h4E4kMf 6.00-12 Tire 6.00-12 1x2




5 IR Zh# B (9. 5-24)
Drive Wheel (9. 5-24)




IXZN % Bk (9.5-24)

Drive Wheel (9.5-24)

Ser.No. Part No. A2 HR S FRAE Name & Specifications Quantity Remarks
1 |GB/T96-2002-16 2P 16 Large plain washer 16 3x2
2 |GB/T93-1987-16 P 16 Spring lock washer 16 3x2
3 |GB/T6170-2000-M16 PR BEM16 Hex. nut M16 3x2
4 1200.34.103-2 O 2y %6 il Rear wheel ballast 2x2
5 |GB/T2979-1999-9.5-24 UK AR 9.5-24  Tire 9.5-24 1x2
6 |GB/T2979-1999-9.5-24 KNG 9.5-24  Tube 9.5-24 1x2
7 300-6.34.020 LR GRS Wheel rim 1x2
8 200.34.110-2 J5 FE i A Wheel disc 1x2
9 200.34.115 R NE AL Attachment bolt 6%2
10 |GB/T97.1-2002-14 P 14 Plain washer 14 6x2
11 |GB/T93-1987-14 P 14 Spring lock washer 14 9x2
12 [GB/T6176-2000- M14x1.5 |##+}E M14x1.5 Fine thread hex. nut M14x1.5| 6x2
13  [300-6.34.104 fic T A Bolt for ballast 3x2
14 |GB/T6170-2000-M14 R M14 Hex. nut M14 3x2







6 Z=5|3E S Clevis Type

Ser.No. Part No. L4 TR T R Name & Specifications Quantity Remarks
1 |300-6.35B.011 7| BRAE G A Drawbar frame 1
2 GB/T91-2000-8x60 #8%60 Split pin 8x60 1
3 GB/T6181-2000-M36x3 [#ZH}E M36%3 Hex. Nut M36x3 1
4 GB/T97.1-2002-36 ] 36 Plain washer 36 1
5 |300-6.35B.101 B Cushion sleeve 1
6 [300-6.35B.013 HEERARIRE AT Connect frame 1
7 |300-6.35.018 S-S () Hitch pin () 1
300-6.35.001 g | BRBEE Sk (igdh)  Clevis type 1 |No.1-7

15



7.1 A Kk (A)
Gearbox (A)

16



7.1 B H(A) Gearbox(A)

Ser.No Part No. TR SR Name & Specifications Quantity Remarks
1 |GB/T5783-2000- M10x35 |14 M10x35 Hex. head bolt M10x35 4
2 |GB/T93-1987-10 P 10 Spring lock washer 10 8
3 [280.37.115 — Al A 5 Front bearing cover , shaft | 1
4 |300.37.105-1 — Tl A A i e 3R Bearing cover gasket, shaft | 1
5 |JB2600-80-SG35x55x10 |3} SG35x55x10 Oil seal SG35x55x10 1
6 |300.37.148-2 B0y %y 7 )RR Bearing seat , shaft | 1
7 [300.37.106-1 B 2 R e Bearing seat gasket , shaft | 1
8 |GB/T276-1994-6208 & 6208 Ball bearing 208 2
9 (300.37.103-A iy N#1 (1000/540) Input shaft (1000/540) 1
10 |300.37.107-2 CIPAEHIMIHES) Oil seal 1
11 |GB/T894.1-1986-35 k& 35 Circlip for shaft 35 3
12 |GB/T276-1994-650307 |#hi#k 650307 Snap ring ball bearing 650307 2
13 |GB/T305-1998-80 1B 80 Snap ring 80 2
14 1300.37.102-3 — i G A A Constant-mesh gear , shaft | 1
15 |200.37.105 B 1R Thrust washer roller 2
16 |GB/T309-2000-2.5x19.8 |#&%l 2.5x19.8 Needle roller 2.5x19.8 28
17 (300.37.115-1 TR = DURY A 3rd & 4th speed gear , shaft II 1
18 [300.37.116-1 B I 2nd speed gear, shaft Il 1
19 [300.37.117-1 .y 1st speed gear, shaft I 1
20 |200.37.137 T shaft Il 1
21 |200.37.120-1 Hh el A S Rear bearing cover , Shaft 1T 1
22 (200.37.208 A Pl Ring gear 1
23 |200.37.201 AT B ZERT Front shim , planet carrier 1
24 1200.37.202 AT Bk e i Planet gear shaft 3
25 200.37.209 AT ELA R AR Planet carrier 1




7.1 S B HL(A) Gearbox(A)

gk
Ser.No Part No. TR A Name & Specifications Quantity Remarks
26 [200.37.210 /TE?‘ L] Splined ring , planet carrier 1
27 |200.37.205 TARIEE Rear shim , planet carrier 1
28 |200.37.206 4T$«1‘3/‘ S Rear cover , planet carrier 1
29 |GB/T93-1987-12 P 12 Spring lock washer 12 5
30 |200.37.212 AN E Sliding gear 1
31 |GB/T5782-2000-M12x70 |#&: M12x70 Hex. head bolt M12x70 4
32 (200.37.204 TR Shim ,Planet gear 6
33 |200.37.203 AT R TR bR b Needle bearing retainer 6
34 |GB/T309-2000-3x19.8  |/&%l 3x19.8 Needle roller 3x19.8 66
35 (200.37.207 TR Planet gear 3
36 |GB/T5783-2000- M10x25 |#%: M10x25 Hex. head bolt M10x25 4
37 |300.37.152-1 TRl R 0 K 55 Front bearing cover , counter-shaft 1
38 |GB/T3452.1-1992-54.5x3.55|0JE & 54.5x3.55 O-ring seal 54.5x3.55 1
39 |GB/T276-1994-6305 7k 6305 Ball bearing 6305 1
40 [300.37.149-A ) 1% AL B A %6 (1000/540) PTO transmission gear (1000/540] 1
41 |GB/T894.1-1986-30 ik 30 Circlip for shaft 30 2
42 (300.37.134-1 &) 1% AL 5hih PTO transmission shaft 1
300.37.134-1 B 1 AL SR G L) PTO transmission shaft 1 |#kirLAWDH
43 1300.37.146-1 FfR) S A RS Constant-mesh gaer , counter-shaft 1
44 1300.37.145-1 IR RS Front spacer sleeve , counter--shaft 1
45 (300.37.143-2 Hh ) = R R 3rd speed gear, counter-shaft 1
46 1300.37.142-1 Ff Rl A ) B A Middle spacer sleeve, counter-shaft 1
47 (300.37.140-1 o fa) 4l RS A 2nd speed gear, counter-shaft 1
48 |300.37.138 GBI GRS Rear spacer sleeve, counter-shaft 1




7.1 HF R AL(A) Gearbox(A)

gk
Ser.No Part No. LT S A Name & Specifications Quantity Remarks
49 1300.37.137-1 ]S — R A 5 1st speed gear | gear , counter-shaft 1
50 |280.37.112 SR Counter-shaft 1
51 |280.37.111 H v A F e g 424 Rear Retaining ring, counter-shaft 1
52 {280.37.200 EEE Adjusting shim 1
53 (280.37.201 IR LEAYay Adjusting shim 1
54 |280.37.110 o B) il 5 il Rear bearing cover , counter-shaft 1
55 |GB/T93-1987-8 8 Spring lock washer 8 4
56 |GB/T5783-2000-M8x25 [#Zf: M8x25 Hex. head bolt M8x25 4
57 |GB/T276-1994-6106 ik 6106 Ball bearing 6106 1
58 |GB/T893.1-1986-55 b8 55 Circlip for hole 55 1
59 {300.37.132-1 WhEsE Splined sleeve 1
60 |GB/T893.1-1986-28 b8 28 Circlip for hole 28 1
61 |GB/T5783-2000-M12x30 [#ZF2 M12x30 Hex. head bolt M12x30 1
62 |200.37.111 fRIR AT A Y Retaining ring , reverse gear 1
63 |300.37.169-1 IR A S Reverse gear 1
64 |200.37.146 FIRY A R AT £ Bush , reverse gear 1
65 |200.37.114 TR AT 8 1L 4 4 Thrust ring , reverse gear 1
66 |200.37.116 {3 4k Reverse gear shaft 1
67 |GB/T65-2000-M6x8 BRE] M6x8 Cheese head screw M6x8 1




7.2 4 RO (B)
Gearbox (B)

20



7.2 B H(B) Gearbox(B)

Ser.No Part No. AN G IS Name & Specifications Quantity Remarks
1 [300.37.128 Tk X Middle shift fork 1
2 [300.37.126 VEE/ 3'8 Right shift fork 1
3 [300.37.129-2 ek X Shaft ,left shift fork 1
4 [300.37.127-2 Hh ek Sl Shaft , middle shift fork 1
5 [300.37.125-2 A gk S Al Shaft , right shift fork 1
6 |300.37.130 At X Left shift fork 1
7 1200.37.211 AR R X Shift fork , Hi- low speed range 1
8 [450.38.160 PR S A7 5 Positioning spring , shift fork 4
9 |GB/T308-2002-9.5 EMER9.5 Steel ball 9.5 4
10 |GB/T97.1-2002-10 8 10 Plain washer 10 1
11 [GB/T93-1987-10 HJE 10 Spring lock washer 10 15
12 |GB/T6170-2000-M10  [#££F M10 Hex. nut M10 1
13 [200.37.013-1 AT K Gear-shift lever 1
14 [GB/T343-1982-1.4x160 |¥H744221.4x160 Cold drawn steel wire ¢1.4x160 1
15 |GB/T75-2000-M8x12 BRETM8x12 Set screw with dog point M8x12 2
16 |200.37.153 IE Dust boot 1
17 |GB/T5783-2000-M10x25 [#F2M10%25 Hex. head bolt M10x25 14
18 1300.37.114 ARG A Seat , gear shift lever 1
19 |300.37.112 AT 2 Spring , gear shift lever 1
20 |300.37.113 ARG AT o0 B Spring stopper , gear shift lever 1
21 1200.37.134 Y R At Seat gasket , gear shift lever 1
22 1200.37.133 PR BR A AE limit casing ,gear shift lever 1
23 {300.37.119 AL A Gearbox cover 1
24 (300.37.120 AR AR g AL Gasket , gearbox cover 1
25 1300.37.155 JE NIRRT Poisitioning screw 3

21



7.2 ZBHAE B(B) Gearbox(B)

gk
Ser.No Part No. RSN Name & Specifications Quantity Remarks
26 |304K.37.101 AR TR S A Protecting plug , thread hole 1
27 1300.37.150 J& i Bottom cover 1
28 |12.37.149 HA % Combined seal washer 2
29 |200.38.024 TR AR S A Oil drain plug 2
30 |300.37.151 JES i 4R Paper gasket 1
300-6.37.001 AR B K Gearbox assembly 1 |Gearbox (A) + (B)

22



21

20

8.1 JaMF K ik (4)
Rear Axle (A)

23



8.1 JGHFE B (A) Rear Axle(A)

Ser.No Part No. AR e TN Name & Specifications Quantity Remarks
1 |GB/T297-1994-32011 A7k 32011 Tapered roller bearing 32011 2
2 [200.38.124 (SE= Bush 2
3 |GB/T5783-2000-M10%25 124 M10x25 Hex. head bolt M10x25 9
4 [200.38.126 AT FR Bl ] 5 R AT Fixing bolt, planet gear shaft 1
5 |200.38.125 B Lock piece 5
6 |200.38.117-1 ZE TR AR G Differential case cover 1
7 |200.38.123-1 PR Shim halfshaft gear 2
8 [200.38.120 Fahik e Half shaft gear 2
9 [300.38.143 (gt Planet gear shaft 1
10 |200.38.119A ITEOA Planet gear 2
11 |200.38.122A-1 ITHW R Planet gear shim 2
12 |200.38.116A ZE AR Differential case 1
13 |GB/T5786-2000-M12x1.5%25 |4 M12x1.5%25 Fine thread hex. head bolt M12x1.5x2§ 4
14 |200.38.149 B Lock piece 5
15 |[250.38.118A FALBRE B A Spiral crown gear 1
16 |250.38.127A T L)AL H  Shank-type spiral bevel pinion 1
17 |GB/T297-1994-31307 ik 31307 Tapered roller bearing 31307 1
18 |250.38.128A F B 7 s Bearing seat spiral bevel pinion 1
19 |GB/T297-1994-32207 ik 32207 Tapered roller bearing 32207 1
20 (200.38.133 T EES Short spacer sleeve 1
21 |200.38.145 JRERTIDAY QOil slinger 1
22 (200.38.134 B Lock piece 1
23 |200.38.130 B IR Y Lock nut 2
24 (200.38.131 1HIR Lock washer 1

250.38.011 ZE T A SRR Differtial assembly 1 |No.1-11

24



1

/1;/13 12 1 ;'V 2) 8

8.2 Ja Mk (B)
Rear Axle (B)

26 21 28 (14) (15) o9

25

30

(21) 31



8.2 JEMr i (B) Rear Axle (B)

Ser.No Part No. NS Name & Specifications Quantity Remarks
1 250D.38.101 Ja M ek Rear axle case 1 For 2WD
254D.38.101 IELV AL Rear axle case 1 For 4WD

2 GB/T93-1987-10 HpE 10 Spring lock washer 10 23

3 GB/T5783-2000-M10x45  [#21F2 M10x45 Hex. head bolt M10x45 7

4 200.38.105 P ) et AL Paper gasket lift housing 1

5 GB/T5783-2000-M10x70  [#Z#2 M10x70 Hex. head bolt M10x70 1

6 200.38.103 b AR AR AT Paper gasket upper cover 1

7 200.38.135B Bt Upper cover 1

8 200.38.014 HIANISY5 Dipstick 1

9 GB/T5783-2000-M10x20  [#2iF2 M10x20 Hex. head bolt M10x20 7

10 200.38.111 BRI Rl 4t Paper gasket,bush 1

11 200.38.113 B £ Bush,shifter peg 1

12 200.38.020 E S SR P55 Shift lever,range hi-low speed 1

13 GB/T879.1-2000-6x28 6x28 Slotted spring pin 6x28 2

14 GB/T93-1987-8 8 Spring lock washer 8 5

15 GB/T5783-2000-M8x25 2 FEM8x25 Hex. head bolt M8x25 3

16 200.38.112 e A P Shifter peg 1

17 GB/T3452.1-1992-15%x2.65 [O% %% %} & 15%2.65 O-ring seal 10.6x2.65 2

18 200.38.102 A5 G TR AR Paper gasket 1

19 GB/T119.1-2000- 8x16 %4 B8x16 Parallel pin B8x16 2

20 GB/T5782-2000- M12x60  [iZ#: M12x60 Hex. head bolt M12x60 2

21 GB/T93-1987-12 HpE 12 Spring lock washer 12 35

22 GB/T5783-2000-M12x35  [#ZiF2 M12x35 Hex. head bolt M12x35 10

23 300.38.109 AN T Paper gasket small cover ,plate 1 only for 2WD
24 300.38.108 /N Small cover plate 1 only for 2WD
25 GB/T5783-2000-M10x30  [iZ#: M10x30 Hex. head bolt M10x30 6




8.2 J5HF 5 % (B) Rear Axle (B)

Ser.No Part No. LT S AR Name & Specifications Quantity Remarks
26 200.38.144 HE Bush 2
27 GB/T3452.1-1992-33.5%3.55 [0/E [#] 33.5x3.55 O-ring seal 33.5%3.35 1
28 200.38.160 ity i End cover 1
29 200.38.107 FINEE 5 S HFEEAUR Paper gasket 1
30 GB/T898-1988-AM12x35 BEAE AM12x35 Stud AM12x35 12
31 GB/T6170-2000-M12 BRBRE M12 Hex. nut M12 20
32 12.37.149 G B Combines seal washer 1
33 200.38.024 T R T S Oil drain plug 1
34 GB/T898-1988-AM12x38 IEAE AM12x38 Double end stud AM12x38 8
35 200.38.109 FAL IS e TR EE - Adjusting shims,spiral crown gear four sets |44




8.3 Z ARk
Differential Lock

28



8.3 EH 4 Sk Differential Lock

Ser.No Part No. EA NGNS Name & Specifications Quantity [  Remarks
1 |200.38.022 JE S BT Foot control lever 1
2 |GB/T97.2-2002-20 20 Chamfered plain washer 20 1
3  |GB/T3452.1-1992-15x2.65 (0% %5 %5} 5| 15%2.65 O-ring seal 15x2.65 2
4 [280.38.150 HhE Sleeve 1
5 1200.38.151 L Spring 1
6 |GB/T879.1-2000-5x35 F§5x35 Slotted spring pin 5x35 2
7 |GB/T879.1-2000-8x35 48x35 Slotted spring pin 8x35 2
8 1200.38.153-1 e X Fork shaft 1
9 [280.38.155 o Splieing sleeve 1
10 |280.38.154 HEE Joint sleeve 1
11 |250D .38.156 S IRAT Sef crewwithdog point 1
12 |GB/T3081-1982-1.40x260 |#\PkEr42z 1 -1.40x260  Galvanized steel wire T -1.40x260 1
13 [200.38.152 X Shifting fork 1




9 FxHAT B K

Final Transmission




0 JRA&AEF KA Final Transmission

Ser.No. Part No. L2 TR e TR Name & Specifications Quantity Remarks
1 GB/T6170-2000-M12 IR EEM12 Hex. nut M12 1x2
2 |GB/T93-1987-12 HpE 12 Spring lock washer 12 %2
3 |GB/T96-2002-12 HpE 12 lock washer 12 1x2
4 (200.39.106 K& Spacer sleeve 1x2
5 HG4-692-67-PD50x70x12 yE PD50x70x12  Oil seal SD60x90x12 1x2
6 |GB/T276-1994-6307 A 6307 Ball bearing 6307 1x2
7 GB/T3452.1-1992-26.5x2.65 |0JE1# 26.5%2.65 O-ring seal 26.5%x2.65 1x2
8 |[GB/T893.1-1986-80 41 80 Circlip for hole 80 1x2
9 [200.39.105-1 FBhiiie Drive gear 1x2
10  {200.39.107 oy i Bearing seat 1x2
11 |GB/T3452.1-1992-103x3.55 |0/Z[# 103x3.55 O-ring seal 103x3.55 1x2
12 |HG4-692-67-SD60%90%12 WE SD60x90%12 Oil seal SD60x90%12 2x2
13 [200.39.102 Bk s Bearing cover 1x2
14 [(GB/T5783-2000-M12x35 B2 M12x35 Hex. head bolt M12x35 6x2
15 |280.39.101 Al Half shaft 1x2
16 |300.39.102 ERiesdyis Rear hub bolt 6x2
17 [300.39.101 Ja R BIR R Rear hub nut 6x2
18 {200.39.110 A Paper gasket 1x2
19 |GB/T296-1994-67211 A 67211 Tapered roller bearing 67211 1x2
20 |280.39.103 P Half shaft housing 1x2
21 |GB/T296-1994-2007114 Hizk 2007114 Tapered roller bearing 2007114 1x2
22 |250D.39.101-1 Wahihke Driven gear 1x2
23 |300.39.114 BB IR B Lock nut 2x2
24 1300.39.115 B Locking washer 1x2




10 FUE 3 M R 508 B

Full Hydraulic Power Steering Gear

aBo—2B» g
@\(23) 19 M817 6M5M14 M13

©\(22)

32

12

w N

~



10 B EH#R RSB Full Hydraulic Power Steering Gear

Ser.No. Part No. NS Name & Specifications Quantity| Remarks
1 [200.40.015 J7 1) B4 Steering wheel assy 1
2 |304.40.026 e E A Steering column weldment 1
3 324-3.40.027 B ) g8 S GRS Bracket weldment 1
4 |GB/T5783-2000-M10x25 2 M10x25 Hex. head bolt M10x25 6
5 |GB/T93-1987-10 g I 10 Spring lock washer 10 10
6 |JB/T982-1977-20 HE B 20 Airproof washer combination ] 4
7 |324-3.40.102 3% Connector 3
8 |JB/T982-1977-16 HE e 16 Airproof washer combination] 8
9  [250D.40.150-M16x1.5 wﬂ%*" M16x1.5 Hollow bolt M16x1.5 4
10 |304-6.40A.018 ey EL A A () Steering cylinder pipe(2) 1
11 |304-6.40A.017 e G 2545 (—) Steering cylinder pipe(1) 1
12 |304.40A.102 E Connector 1
13 |304-6E.40.011 B m) i [ A Oil return pipe assy 1
14  |GB/T5781-2000-M8x25 2K M8x25 Hex. head bolt M8x25 5
15 |GB/T93-1987-8 P 8 Spring lock washer 8 11
16  |304-6.40A.103 =B R Three pathway clip 1
17  |304-6.40A.105 T ] S Qil pipe fixed clip 1
18 |GB/T6170-2000-M8 2 B M8 Hex. nut M8 4
19  [304-6.40A.015 LY Q=955 Hose assy 2
20  |JB/T7940.2-1995-M10x1 A 45°M10x1 Grease nipple 45° M10x1 2
21 |304.40.127 5 Pin 1
22 [304.40.128 B2 Dustproof cover 4
23 [304.40.130 4Pl Circlip stop ring 4
24 |GB/T893.1-1986-30 ik 30 Circlip stop ring 30 2
25 |304. 40. 126 Bk k R Upper ball saet 2

33



10 MIE¥ R &S5 Full Hydraulic Power Steering Gear

Ser.No. Part No. Y EN S Name & Specifications Quantity| Remarks
26 |304.40.129 Bk Ball connector 2
27 |304.40.125 TNERSK Lower ball seat 2
28  |304-6.40A.021 B 1) ol AT Steering cylinder assy 1
29 |GB/T9459-1988-M14x1.5 BERIML4 X 1. 5 Hex. nut M14x1.5 2
30 GB/T91-2000-3.2x24 F53.2X 24 Split pin 3.2x24 2
31 |GB/T93-1987-14 HpE 14 Spring lock washer 14 1
32 254G2. 40A. 130 B Pin 1
33 |304A.40.104 JE TR Pressure base plate 1
34  |304-6E.40.103-1 THE [ 5 R Hs AR il pipe fixed clip 1
35 [JB/T8870-1999-2A (13-20) |MEfi 2A (13-20) Hoop 2A  (13-20) 2
36 |JB/T6015-1992-10-330 R4 10-330 Hose 10-330 1
37 [304-6E.40.012 Ak R Oil delivery pipe weldment 1
38 |JB/T6015-1999-13-300 45 13-300 Hose 13-300 1
39 |354.40B.011-2 B 1) TR R R Oil tank 1
40 |GB/T97.1-2002-10 P 10 Plain washer 10 2
41 GB/T6170-2000-M10 BEREM10 Hex. nut M10 2
42 |JB/T8870-1992-2A (16-25) |WEfii 2A (16-25) Hoop 2A  (16-25) 2
43 [JB/T982-1977-18 IH & B HA R 18 Airproof washer combination] 2
44  |GB/T3452.1-1992-18x2.65 |0JE[8 18x2.65 O-ring seal 18x2.65 1
45  |404B.40.115 TR Connector 1
46 |HLCB-D08/06 TH W R A Constant flux pump 1
47 |GB/T5783-2000-M8x35 B2 M8x35 Hex. head bolt M8x35 3
48 |GB/T5783-2000-M8x40 124 M8x40 Hex. head bolt M8x40 3
49 250D.58.118 BHEAEMIS X 1. 5 Hollow bolt M18x1.5 1

34



10 MIE¥ R &S5 Full Hydraulic Power Steering Gear

Ser.No. Part No. A Name & Specifications Quantity| Remarks
50 |254-9.40.021-1 ) g R BOE A Oil delivery pipe-front part 1
51 |254-9.40.023 B ) g BOES 4 Oil delivery pipe-rear part 1
52 |324-3.40.125 e ) B Steering shaft 1
53 |304.40.112 IS Rubber sleeve 1
54 |GB/T6173-2000-M16x1.5 B2 EF M16x1.5 Hex. nut M16x1.5 2
55  |200.40.112 BRI A Rubber washer 1
56 |200.40.111 2 Screw cover 1
57 [102SC-1-63-10-AH I 1) 2% S0 AR Full hydraulic steering gear 1
58  [324-3.40.123 PR A £ Limited sheath 1
59 GB/T5783-2000-M10x30 1242 M10x30 Hex. head bolt M10x30 4

35



11z 140 R Rk
PTO ,

36



11 e PTO

Ser.No. Part No. LT S AR Name & Specifications Quantity Remarks
1 |GB/T5783-2000-M8x16  |#Z#: M8x16 Hex. head bolt M8x16 2
2 [300.41B.122 PRy Lock washer 1
3 [300.41B.101 P Sl R Locating plate of shift fork sha] 1
4  |GB/T5783-2000-M10x30  |#2#: M10x30 Hex. head bolt M10x30 8
5 |GB/T93-1987-10 #JE 10 Spring lock washer 10 8
6 [280.41.102-1 R A e ST AR PTO gear housing 1
7 |300.41B.103 4 Pl Blocking ring 2
8 |300.41B.104 4 Pl Blocking ring 4
9  |GB/T309-2000-3x23.8 TREF 3x23.8 Needle roller 3x23.8 78
10 |300.41B.106 rp 1] 14 %6 (540/1000) Middle gear (540/1000) 1
11 [300.41B.107 Rt e )4k Middle shaft 1
12 |GB/T3452.1-1992-30x2.65  |OJF & 30x2.65 O-ring seal 30x2.65 1
13 [300.41B.111 P S Shift fork shaft 1
14 |280.41.112 X Shift fork 1
15 |200.37.127-1 T SOE AL Shift fork positioning spring 1
16 |GB/T308-2002-9.5 ek 9.5 Steel ball 9.5 1
17 |280.41.011 RS AT controlling shaft 1
18 |GB/T894.1-1986-15 ik 15 Circlip for shaft 15 1
19 |GB/T3452.1-1992-10.6x2.65 |OF [ 10.6%2.65 O-ring seal10.6x2.65 1
20 |200.38.111 BRI Rl gt bushing gasket 1
21 |200.38.113 B £ Controlling shaft bushing 1
22 |GB/T93-1987-8 s 8 Spring lock washer 8 7
23  |GB/T5783-2000-M8x25  |#2k: M8x25 Hex. head bolt M8x25 6
24 |350-1.41.024-1 TS Flex arm weldment 1
25 |GB/T879.1-2000-6x28 4 6x28 Slotted spring pin 6x28 2




11 s % B PTO

Ser.No. Part No. NGNS Name & Specifications Quantity|  Remarks
26 |GB/T882-1986-B12x35 FHHIB12 X 35 Clevis pin with head B12x35 1
27 |GB/T91-2000-3.2x20 #43. 2x20 Split pin 3.2x20 2
28 |GB/T97.1-200-12 P 12 Plain washer 12 1
29 |280.43.107 R Rod clevis 1
30 [GB/T6170-2000-M10 BEBEM10 Hex. Nut M10 1
31 |250D.41.020 PR Pull-rod weldment 1
32  |404-6E.41.022-1 ) RS R Middle axes weldment 1
33 |GB/T97.1-2002-10 #p 10 Plain washer 10 1
34  [304-6E.41.021-1 SR Support weldment 1
35 [280.41.122-1 ) 15 A T PTO control handle 1
36 |350-1.40.021 ) 1 R AT R A PTO control lever 1
37 |GB/T5846-1986- K223020 | K223020 K223020 1
38 |300.41B.117 k414 %6 (540/1000) Shifting gear (540/1000) 1
39 |GB/T119.1-2000-B8x20 |44 B8x20 Straight pin B8x20 2
40 [280.41.104 JE My G ma A 4Rk Gasket of rear cover 1
41 (280.41.108-1 Ja MG sk Rear cover of rear axle 1
42 |GB/T93-1987-12 HpE 12 Spring lock washer 12 12
43 |GB/T5783-2000-M12x35  [iZF: M12x35 Hex. head bolt M12x35 12
44 |300.41B.109 e a) g A7 AR Locating plate of middle shaft 1
45 |GB/T276-1994-6209 & 6209 Ball bearing 6209 1
46 |300.41B.114 21 7% Al (6%) PTO shaft (of 6 teeth) 1
47 |GB/T276-1994-6209 & 6206 Ball bearing 6206 1
48 |GB/T894.1-1986-35 ik 35 Circlip for shaft 35 1
49 |GB/T893.1-1986-72 i 72 Circlip for hole 72 1




11 B Em PTO

Ser.No. Part No. NS Name & Specifications Quantity|  Remarks
50 |GB/T276-1994-6207 HhA& 6207 Ball bearing 6207 1
51 |250D.41.123A 5 14 %6 4 (540/1000) Driving gear shaft (540/1000) 1 For 4AWD
52 |GB/T276-1994-6108 7% 6108 Ball bearing 108 1
53  |GB/T13871-1992-FB40x62x8 |3} FB40x62%8 Oil seal FB40x62x8 1
54 |300.41B.125 gl Qil seal blocking ring 1
55 |GB/T3452.1-1992-80x2.65 |OJ & 80%2.65 O-ring seal 80x2.65 1
56 [300.41B.115-1 DAL Th Cover 1
57 [300.41.011 B 56 PTO shaft shield 1
58 |GB/T97.1-2002-8 P 8 Plain washer 8 4
59 |300-6.41.011 DAL Th kil PTO shaft safety cover 1
60 |GB/T5783-2000-M6x12  |#2ke M6X 12 Hex. head bolt M6x12 2
61 |[(GB/T93-1987-6 #PE 6 Spring lock washer 6 2
62 |404-6E.41.107 fih R 22 2BE A Touch fixing bat 1




12.1 ¥ 30 2 28 B LA K Rk

Shoe Brake Operation Mechanism




12.1 Bl sh AR AL S K

Shoe Brake operation mechanism

Ser.No Part No. NGNS Name & Specifications Quantity Remarks
1 [GB/T91-2000-3.2x28 i 3.2x28 Split pin 3.2x28 3
2 |GB/T97.1-2002-20 P 20 Plain washer 20 3
3 |GB/T879.1-2000-8x40 4 8x40 Spring split pin 8x40 4
4 |300.43.013 Fed SR G Rockerarm,left pedal 1
5 [200.43.127 AT Pull rod pin 3
6 |250-1.43.103 Bt sl Brake pedal shaft 1
7 1200.43.128 WIEE Adjusting sleeve 3
8 |GB/T6170-2000-M10 B2 EE M10 Hex. nut M10 9
9 GB/T3452.1-1992-19x2.65 |OJE 18 19x%2.65 O-ring seal 19x2.65 4
10 |GB/T3451-1983-10 #pE 10 Spring lock washer 10 1
11 |GB/T5783-2000-M10x20 |42 M10x20 Hex. head bolt M10x20 1
12 |GB/T879.1-2000-8x18 4 8x18 Spring split pin 8x18 1
13 [200.43.106 5300 Interlock piece 1
14 [250D.43.012 Lol ER AT A4 Left brake pedal 1
15 |[300-6.43.017 HlZh A RS Right brake pedal 1
16 |JB/T7940.2-1995-M10x1 |Vi#f 45° M10x1 Angle grease nipple 45°M10x1 1
17 |GB/T97.1-2002-24 HJE] 24 Plain washer 24 1
18 |GB/T894.1-1986-24 i 24 Circlip for shaft 24 1
19 |200.43.129-1 Pt Pull rod 2
20 [GB/T5783-2000-M8x%25 BEFE M8x25 Hex. head bolt M8x25 2
21 |GB/T93-1987-8 P 8 Spring lock washer 8 2
22 |200.43.135-1 FER Link plate 2
23 |200.43.125 CANCIEA 5 External return spring 2
24 |200.43.119-1 il 5 4 Brake rocker arm 2
25 |GB/T91-2000-2.5x20 Y 2.5%20 Split pin 2.5x20 2




12.1 EFRHIEh 2B YN S B Show Brake operation mechanism

Ser.No Part No. NGNS Name & Specifications Quantity Remarks
26 |GB/T97.1-2002-10 P 10 Spring lock washer 10 4
27 |300-6.43.011 A7 B2 S5 Right brake 1
28 (200.43.110 g4 Paper gasket 2
29 |300-6.43.012 1 5y 2 S Left brake 1
30 [300-6.43.013-1 PR A4 Support bord weldment 1
31 [250-1.43.014 Il 5 AR AT FiXed plank weldment 1
32 [GB/T5783-2000-M12x30 [#2#:M12x30 Hex. head bolt M12x30 2
33 |GB/T93-1987-12 HpE 12 Spring lock washer 12 2
34 [GB/T91-2000-3.2x20 f43.2x20 Split pin 3.2x20 2
35 |GB/T882-1986-B10%x22  |44HB10x22 Clevis pin with head B10x22 1
36 [250-1.43.015 MRS Rotate shafte weldment 1
37 |GB/T97.1-2002-12 g 12 Plain washer 12 1
38 |300-6.43.015 TFHIshd &41 Hand brake assembled 1
39 [GB/T6170-2000-M12 IEHREM12 Hex.nut M12 2
40 |250-1.43.102 li] 5 4t FiXed aXes 1
41 |GB/T894.1-1986-10 1P 10 Circlip for shaft 10 1
42 |450.43.137 A ARCEL Brake bar clevis pin 1
43 |300-6.43.018 B IREE AT Erect brake bar 1
44  |GB/T5783-2000-M16x50 |#2#:M16x50 Hex. head bolt M16x50 1
45 |GB/T97.1-2002-16 e 16 Plain washer 16 1
46 |GB/T93-1987-16 HpE 16 Spring lock washer 16 1
47 |GB/T6170-2000-M16 I2HREM16 Hex. nut M16 2
48 |GB/T5783-2000-M10x45 |#24:M10x45 Hex. head bolt M10x45 1
49 |450.43.106 B Cushion 1




12.1 BER #3028 Y MM S B Show Brake operation mechanism

Ser.No Part No. R SIRAS Name & Specifications Quantity Remarks
50 |GB/T93-1987-10 #pE 10 Spring lock washer 10 4
51 |300-6.43.014 FHsh AR S Hand brake mechanism 1




12.2 B3\ 20 B 8 R
Shoe Brake




12.2 BE=HIZh A S

Shoe Brake

Ser.No. Part No. LR SR Name & Specifications Quantity Remarks

1 GB/T5782-2000-M8x80 |4 M8x80 Hex. head bolt M8x80 2 Left Shoe Brake
GB/T5783-2000-M8x45  |hZ#4: M8x45 Hex. head bolt M8x45 2 |Right Shoe Brake

2 |GB/T93-1987-8 ] 8 Spring lock washer 8 8

3 GB/T6170-2000-M16 BERE M16 Hex. nut M16 2

4 |GB/T93-1987-16 1 16 Spring lock washer 16 2

5 1200.43.107 A Hex. head bolt 2

6 |GB/T5782-2000-M8x55  [#ZFE M8x55 Hex. head bolt M8x55 2 Left Shoe Brake
GB/T5783-2000-M8x25  |ZFE M8x25 Hex. head bolt M8x25 2 |Right Shoe Brake

7 |200.43.102-1 Tl Bl A Brake cap 2

8 ]200.43.132-1 il 5 2% o 4T Paper gasket ,brake 2

9 200.43.124-1 P [ A7 5 55 Inner return spring 4

10 |GB/T3452.1-1992-15x2.65 [O% 4% %} & 15%2.65 O-ring seal 15x2.65 2

11 |300-6.43.020 B i A Brake shoe 2

12 [200.43.120-1 B e Al Brake camshaft 2

13 |200.43.123-1 Tl B R Bl Brake anchorage 2

14 |200.43.103-1 il 5 ek Brake drum 2

15 [200.43.101-1 GEIEIE AL Brake housing 2







13 PERFE K Seat

Ser.No. Part No. AL TR T R Name & Specifications Quantity Remarks
1 |XL-SEAT-003 PSSRy i) Seat 1
2 |300-6.44.011 o R S BRI S AT Seat bracket weldment 1
3 GB/T6170-2000-M10 2L M10 Hex. nut M10 4
4 |GB/T97.1-2002-10 4 10 Plain washer 10 6
5 |GB/T93-1987-10 4 10 Spring lock washer 10 6
6 |GB/T5783-2000-M10x30 [#F2 M10x30 Hex. head bolt M10x30 6
7 |GB/T97.1-1985-8 HJH 8 Plain washer 8 2
8 |GB/T93-1987-8 H ] 8 Spring lock washer 8 2
9 |GB/T5783-2000-M8x20 [#Z#E M8x20 Hex. head bolt M8x20 2
10 |300.44B.012A Py s n] g AR R 224ty Safety belt 1




14.1 FEXNLA2RE R
Folding Safety Frame

48



14.1 222 E K

Folding Safety Frame

Ser.No. Part No. RR S S Name & Specifications Quantity Remarks
1 |400-6.46.011 HESRE S Upper frame weldment 1
2 |400-6.46.108 TN KT IR Caution light setting plate 1
3 |GB/T6170-2000- M8 2EE M8 Hex. nut M8 6
4 |GB/T93-1987-8 P 8 Spring lock washer 8 6
5 GB/T97.1-2002-8 g 8 Plain washer 8 2
6 |400-6.46.109 UZY 42 U type bolt 1
7 |400-6.46.114 R Conneting bolt 2
8  |400-6.46.110 B Lock pin 2
9 |GB/T97.1-2002-24 g 24 Plain washer 24 2
10 |GB/T6172-2000-24 ERE 24 Hex. nut M24 2
11 [300.46D.114 L S B Spring lock pin 2
12 |280.46J.110 e Rubber pad 2
13 |400-6.46.012 ARG AT Right support frame 1
14 [400-6.46.113 o 4 AR Padding plate 2
15 |300-6.46.101 P Rubber mat 2
16 [400-6.46.111 UM IR () U type bolt(2) 2
17 |GB/T6170-2000-M12 BEEE M12 Hex. nut M12 12
18 |GB/T93-1987-12 I 12 Spring lock washer 12 12
19 |GB/T97.1-2002-12 g 12 Plain washer 12 12
20 |GB/T5783-2000-M12x50 |#2# M12x50 Hex. head bolt M12x50 12
21 |GB/T5782-2000-M16x175 [#2#: M16x175 Hex. head bolt M16x175 4
22 |400-6.46.013 FeERHIRE AT Left support frame 1
23 [300-6.46.102 B 1 Rubber pillow | >8
24 (300-6.43.103 B 1T Rubber pillow II 2~3




14.2 Wl ZAR &K
Front Safety Frame

50



14.2 BT 22248 5 % Front Safety Frame

Ser.No. Part No. AR e TN Name & Specifications Quantity Remarks
1 |GB/T5783-2000-M10x25  [#f2 M10X25 Hex. head bolt M10x25 8
2 |304G2-6E.46.021 [l:aese S CAE CE Front safety frame 1
3 |GB/T93-1987-10 g 10 Spring lock washer 10 8




15 HLE P E &

Hood and Panel

52



15 PLEANFERE S Hood and Panel

Ser.No. Part No. AR e N Name & Specifications Quantity Remarks
1 304-6E.47.011 IR Engine Hood 1
2 GB/T5783-2000-M10x30 |24 M10 X 30 Hex.Head bolt M10x30 4
3 GB/T93-1987-10 2PE 10 Spring lock washer 10 8
4 GB/T97.1-2002-10 2PE 10 Plain washer 10 10
5 250-1.47A.014 PLESR RS Hood gemel bracket 2
6 GB/T882-1986-B10x35 |44 B10X 35 Clevis pin with head B10x35 2
7 GB/T91-2000-3.2x30 |44 3.2X30 Split pin 3.2x20 2
8 300-6.47.016 AR EE5 Panel 1
9 250D.47.113A ¥ 7 el Rubber ring 1
10 280.47B.118 HHL 0 22 e A Installation plate switch 1
11 1B17382x0001 Ja b BE Rear view mirror 1
12 304-6E.47.104 TR () Connected board(—) 1
13 304-6E.47.105 BT () Connected board(—) 1
14 GB/T6170-2000-5 B2 RES Hex. Nut M5 9
15 GB/T97.1-2002-5 HpE 5 Plain washer 5 10
16 GB/T93-1987-5 5 Spring lock washer 5 9
17 GB/T818-2000-M5%20  [#24] M5X 20 Philips pan head screw M5x20 9
18 300-6.47.015 5 BB A4 Behind Hood 1
19 QD16-690X290X240-BB | [ 4 /< 1L 3% Gas spring 2
20 300-6.47.012 e A A Left Hood 1
21 300-6.47.106 o R 2 3ER Down left setting board 1
29 300-6.47.102 bR Top right setting board 1
23 300-6.47.103 AT 2R Right below setting board 1
24 304-6E.47.103 Je bz i Top left setting board 1
925 304-6E.47.013 A MR Ak Right Hood 1




15 PLEANFERE S Hood and Panel

Ser.No. Part No. PGS Name & Specifications Quantity Remarks
26 304-6E.47.102 A MR R 5 A Right Hood front immobility boa 1
27 304-6E.47.101 A MR AT 5 A Left Hood front immobility boarc 1
28 GB/T6170-2000-M8 P2 REMS Hex. Nut M8 16
29 GB/T93-1987-8 B8 Spring lock washer 8 22
30 GB/T97.1-2002-8 HPE S Plain washer 8 22
31 GB/T5783-2000-M8x25 |24 M8 X 25 Hex.Head bolt M8x25 12
39 FT650 B A Hood lock 1
33 304G2-6E.47.015 Bl 2 R Lock bracket 1
34 GB/T5783-2000-M10%25 | #2442 M10 X 25 Hex.Head bolt M10x25 4
35 304G2-6.47.109 PLETT S AT Hood open haulm 1
36 GB/T91-2000-1.6x16 |44 1.6X 16 Split pin 1.6x16 1
37 GB/T6170-2000-M6 W2 M6 Hex. Nut M6 12
38 GB/T93-1987-6 P 6 Spring lock washer 6 12
39 GB/T97.1-2002-6 P8 6 Plain washer 6 12
40 GB/T5783-2000-M6x35 |14 M6 X 35 Hex.Head bolt M6x35 4
41 GB/T5783-2000-M6x20 |iZf2 M6X 20 Hex.head bolt M6x20 6
42 304G2-6E.47.108 %] %€ JAs Immobility 1
43 550.47E.108 T [ DT Bl Sponge partition 1
44 300-6.47.107 B FE Rubber plug 6
45 300.47.113 T R 22 5 g Scutcheon bracket 1
46 300.47.106A R A i Dong feng scutcheon 1




16 AR TR S Ak
Foot Mud Shields Rest

55



16 HutRF4VEA S B Foot Mud Shields Rest

Part No. L2 N A Name & Specifications Quantity
304G2-6E. 51. 102 B 2547 Jis ‘2 R R Trailer socket plate 1
300-6. 47. 222 i e 22 B b S 248 License plate bracket 1
GB/T6170-2000-M8 BERE M8 Hex. nut M8 24
GB/T93-1987-8 P 8 Spring lock washer 8 25
300-6. 47. 024 J B 2 BE RO S AR License plate bracket plate weldment 1
GB/T5783-2000-M8 X 25 |MZfe M8 X 25 Hex. head bolt M8x25 21
GB/T97. 1-2002-8 g 8 Plain washer 34
304-6E. 51. 105 FoR B S A iy 2 License plate bracket rubber 1
GB/T5783-2000-M12X 40 |42t M12X40 Hex. head bolt M12x40 16
GB/T96. 2-2002-12 g 12 Plain washer 12 16
GB/T93-1987-12 g 12 Spring lock washer 12 18
GB/T6170-2000-M12 BERE M12 Hex. nut M12 16
254-7.51.013 JeSCHRIREG AL Left bracket joint 1
404G2-6E. 51. 101 i Rubber cover 2
304G2-6. 51. 106 ¥ 7 P8 Sealing rubber ring 1
GB/T6170-2000-M6 BEEE M6 Hex. nut M6 8
GB/T93-1987-6 g 6 Spring lock washer 6 8
GB/T97. 1-2002-6 g 6 Plain washer 6 12
GB/TH783-2000-M6X 20  |W24E M6 X 20 Hex. head bolt M6x20 8
404-11.51. 107 IESE R Y Back eflex reflector subpanel 2
304-6E. 51. 019 Ze R BURE AT Left mud Shield 1
200. 47A. 316 e Right mud Shield 2
300-6. 47. 022-1 IEFE KT S REIRE: Turn left bracket rest 1
550. 51C. 204 T Handle hold 2
GB/T6170-2000-M10 BERE M10 Hex. nut MI10 14




16 HikR B4VeM BB Foot Mud Shields Rest

J¥*5 Ser.No. Part No. RN RAS Name & Specifications Quantity Remarks
26 GB/T93-1987-10 g 10 Spring lock washer 10 19
27 GB/T97. 1-2002-10 10 Plain washer 10 27
28 GB/T5783-2000-M10 X 30 |4 M10 X 30 Hex. head bolt M10x30 12
29 300-6. 20. 015 R Foot ladder 2
30 304-6E. 51. 108 Jr RS e b Left foot rest rubber board 1
31 304-6E. 51. 016 eSS Left foot rest 1
32 300-6. 20. 013 Jr MR SRR A Left foot rest plate , bracket 1
33 GB/T5783-2000-M16 X 35 |4 M16 X 35 Hex. head bolt M16x35 10
34 GB/T93-1987-16 g 16 Spring lock washer 16 18
35 GB/T5783-2000-M8 X 30  [#2F M8 X 30 Hex. head bolt M8x30 4
36 300-6. 20. 014 A HAR 7 B AR A Right foot rest plate , bracket 1
37 254G2. 51. 108 B E Rudder nest 1
38 304-6E. 51. 109 A HIAR RS TR Right foot rest rubber board 1
39 304-6E. 51. 017 A7 WO A Right foot rest 1
40 250D. 20. 105 i 48 Front plank 2
41 200. 20. 114A Hhas Pillow 9
42 200. 20. 113-1 IEBZ S Black plank 1
43 GB/T5783-2000-M10 X 60 |4 M10 X 60 Hex. head bolt M10x60 2
44 304-6E. 51. 103 BREE Y Middle baffle 1
45 304-6E. 51. 102 YRV Right perpendicularity plate 1
46 304-6E. 51. 018 P e A A Right mud Shield 1
47 254-7.51. 014 SRR G AT Right bracket joint 1
48 300-6. 47. 025 FE IS RRIEA#E - Turn right braket rest 1
49 GB/T5782-2000-M16 X 165|#2 k4 M16 X 165 Hex. head bolt M6x175 8




16 HARPLVEM A A, Foot Mud Shields Rest

Ser.No. Part No. AR08 B A Name & Specifications Quantity Remarks
50 GB/T97. 1-2002-16 g 16 Plain washer 16 8
51 GB/T6170-2000-M16 BEEE M16 Hex. nut M16 8
52 304-6E. 51. 101 JHE AR Chair plank 2
53 304-6E. 51. 104 JehiR Left plank 1
54 GB/T97. 1-2002-12 g 12 Plain washer 12 2
55 GB/T5783-2000-M12X 25 |2 M12X 25 Hex. head bolt M12x25 2
56 GB/T5783-2000-M10X 25 |#Z#e M10X 25 Hex. head bolt M10x25 4
57 304-6E. 51. 106 JeFERR Left splint 1
58 GB/T5783-2000-M8 X 20 |t M8 X 20 Hex. head bolt M8x20 2




17 AR GEH

Electrical System

(V)
m
m
o~
-
- N
~ m
‘*\\ N
=
- 2 = N P
o
e
o
(e o]
~
(Y=}

59



17 BR ARG B (EC) Electrical System (EC)

J¥*  Ser.No| ft*5 Part No. TR S INEE: Name & Specifications e Quantity| £7E Remarks
1 300-6.48.021-1  [FijHEX] (EC) Head lamp (EC) 1
2 50F WL (EC) Electrucity horn (EC) 1
3 300-6.48.011 ArZk i Front wiring harness 1
4 304G2-6E.48.017 | & Ha b T b 4  FEL 4 Battery cathode cable 1
5 6-QW-80L e E Battery 1
6 304G2-6E.48.016 | & b AR5 LG JT JSF AT i, Cable between Battery anode and electrical source switch 1 From engine
7 254G3.48.019 SR IO Electrical source switch 1
8 300-6.48.030 KA AR Water temperature sensor 1
9 304G2-6E.48.015 |i#tzh- m 5 s FF o e v 2 4k Cable between Start and electrical source switch 1
10 JFXxxxx K HNL Generator 1 From engine
11 ZD300x8 A A B LA Clingulum 2
12 191274 AC B4k 28 Starting relay 1
13 250D.48.101 As L e Cable splice jacket 1
14 304-6E.48.012 |4k Main wiring harness 1
15 300-6.48.028 AL KPS (M18x1.5)  rotation speed senser (M18x1.5) 1
16 300-6.48.031 T AR i A Oil pressure sensor 1
17 10-12-55 HL L FE Pre-heating plug 1 From engine
18 QDxxxx F s H AL Starting motor 1 From engine
19 304G2-6E.48.020 |ZB103-7TA4 &1 % ZB103-7A Combination meter 1
20 304-6E.48.102  |[ff[& 226 Fuse box 1
21 FT111 R Voltage ragulater 1
22 ZD150x%8 Al FATF B AL Clingulum 10
23 350.48C.010 HLAE k2 (B [ED Electrucity stop (Thailand) 1
24 300-6.48.020-1  |¥ 4T (EC) Steering lamp (EC) 2
25 200.48B.108 Z e Wire clip 3 optional




17 B ARG R (EC)

Electrical System (EC)

J¥*5 Ser.No| %' Part No. TR IR Name & Specifications i Quantity| £&7E Remarks
26 JK938A HI AT JF oK Head lamp switch 1
27 JK938A TR Parking flasher 1
28 JK938A I W\ T Horn swich 1
29 JK938A L INIPIPS Caution light swich 1
30 JK938A FeAT B 1) KT IF R Turning swich 1
31 JK938A Je BT IR Tail lamp switch 1
32 300-6.48. 026  [FETFIADLEE (SG152) Flasher 1
33 304G2-6E. 48. 101|# 5} T Iy Starting scutcheon 1
34 JK406B THGE B TT K Pre-heating starting switch 1
35 304G2-6E. 48. 1023 E AL %28 QOil level sensor 1
36 300-6. 48. 014-1 | A #4 YL H Right-rear wiring harness 1
37 300-6. 48. 019-1 [T (EC) License light(EC) 1
38 300-6. 48. 0131 | A P4Ye g R Left-rear wiring harness 1
39 804-6.48. 024  |J5 LAEAT Tail lamp 2
40 300-6.48.022-1 |44 54T (EC) Combination rear signal lamp(EC) 2
41 KD105 PTO540r/minf4fi FF3e CHFF)  Switch for PTO shaft speed of 540 rpm 1
42 KD105 PTOZ R IT o CoHy ) Switch for PTO neutral 1
43 KD105 PTO1000r/mink4 47 JF5¢ C#FF)  Switch for PTO shaft speed of 1000 rpm 1
44 JB1041 TR Security switch 1
45 JK231B FIBET o0 Brakelight switch 1







18 T E48 5 A% Toolbox

Ser.No. Part No. AT N F Name & Specifications Quantity Remarks
1 |450.49.001 T HAH Toolbox 1
2  |GB/T97.1-2002-10 P 10 Plain washer 10 2
3 GB/T93-1987-10 HJE 10 Spring lock washer 10 2
4 GB/T6170-2000-M10 ERE M10 Hex. nut M10 2
5 GB/T5783-2000-M10x20 [+ M10x20 Hex. head bolt M10x20 2




19 BRI 48 & AR
Fuel Tank




19 RMFE S Fuel Tank

Ser.No. Part No. IR Name & Specifications Quantity %7 Remarks
1 [LHYXG-2 AR s 4L A1 Fuel tank cap 1
2 |300-6.50.011 PRIMAR IR A Fuel tank 1
3 |GB/T3541-1983-12 HpE12 Washer 12 3
4 |GB/T3451-1983-M12x1.25 |88k M12x1.25 Hollow hex.head bolt M12x1.2] 1
5 |GB/T5786-2000-M12x1.25x 16|22 M12x1.25x16 Hex.head bolt M12x1.25x16 1
6 [300.50.015 TR R i ¥ 7 % A Fuel Filter pipe 1
7 |GB/T5783-2000-M12x30 2K M12x30 Hex. head bolt M12x30 4
8 |GB/T93-1987-12 P 12 Spring lock washer 12 4
9 |[GB/T97.1-2002-12 P 12 Plain washer 12 4
10 |304-6.50.011 FERE A AT Fuel tank cradle 1
11 |GB/T6170-2000-M10 PR EE M10 Hex. nut M10 4
12 |GB/T93-1987-10 e 10 Spring lock washer 10 2
13 |GB/T97.1-2002-10 #PE10 Plain washer 10 2
14 |200.50.106 IR Y Front rubber pad 2
15 {200.50.101 IR R Upper Rubber pad 2
16  |254-3.50.022A SRS Fule tank strap 1
17 {200.50.107 R Rubber pad 2




20 A E &
Suspension Mechanism




20 B E B Suspension Mechanism

5 Ser.No. {85 Part No. D N Name & Specifications & Quantity | 7 Remarks
1 200.56.016 R R K Coupling pin of upper link 2
2 300.56.020-1 RIAF R TR RS Upper link rear adjusting rod 1
3 280.56.014 AR S Lower link weldment 2
4 GB/T6170 -2000 [#Z£} M16 Hex.nut M16 2
5 GB/T93-1987 P 16 Spring lock washer 16 2
6 GB/T97.1-2002  |#A[4 16 Plain washer 16 6
7 GB/T5782-2000 [iZF: M16X80 Hex. head bolt M16x80 2
8 200.56.101-1 R R-pin 2
9 GB/T882-1986  |%H% B16X55 Clevis pin with head B16x55 2
10 GB/T882-1986  |44%h B12X45 Clevis pin with head B12x45 2
11 GB/T97.1-2002  |#ApE 12 Plain washer 12 2
12 GB/T91-2000 FFEHY 4X20 Split pin 4x20 2
13 280.56.023A JERT PR BEAR A2 Left-front check chain 1
14 280.56.018 PN mESEA1E Lower clevis of lift rod 2
15 JB/T7940.1-1995 |yli#f M10x1 Grease nipple M10x1 2
16 280.56.029 FETH R Lift rod upper clevis 2
17 GB/T6173-2000 [IZHf M20X 2 Hex.nut M20x2 2
18 GB/T91-2000 4 3.2X26 Split pin 3.2x26 2
19 280.56.017 T EmESESAE  Lift rod up clevis 2
20 GB/T882-1986 |44 B16X80 Clevis pin with head 16x80 2
21 300.56.113 T4k Cross joint of lift rod 2
22 200.56.011 B A Kock pin 2
23 280.56.022A A5 B R B A 1 Right-front check chain 1
24 280.56.020 T PRA B A Front check chain 2




20 BHEREE B

Suspension Mechanism

ZLR
5 Ser.No. {85 Part No. K5 % Name & Specifications ¥ Quantity | 71 Remarks
25 300.56.155-1 PE Adjusting sleeve 2
26 280.56.019 Ja FRA e S A Rear check chain 2
27 200.56.103 EVR B R Lower link shaft 1
28 300.56.018-1 RATHIEAT AR R Upper link front adjusting rod 1
29 GB/T6170-2000 |/SAIERE M24 Hex .nut M24 1
30 280.56.016 TR A Turn buckle of upper link 1
31 254-1.56.011-1 | L4 F il i 22 0 A Vpper link fixation assembly 1
280.56.001 AR FEREE Rk Suspension Mechanism 1 No.1-30




21.1 R BLas &k
Hydraulic 0il Distributor

30

32

33

69



21. 1 7)Boas 5 %

Hydraulic Oil Distributor

Ser.No. Part No. LT S A Name & specifications Quantity Remarks
1 GB/T5783-2000-M6%20 BEAE M6 X 20 Hex. head bolt M6x20 4
2 GB/T97.1-2002-6 #PE 6 Plain washer 6 8
3 200.55.131 i 25 End cover 1
4 [200.55.132 ity i AR Paper gasket 1
5 |GB/T3289.31-1982-R1/4 AT EHIR LA Square head oil plug R1/4 1
6 [200.55.126-A PaN LW TN Distributor body 1
7 |GB/T93-1987-8 5 8 Spring lock washer 8 3
8 |GB/T70.1-2000-M8x25 NN F R IZREMS X 25 Hex.socked cap screwM8x25 2
9 GB/T5782-2000-M8x75 IEFEMS X 75 Hex. head bolt M8x75 1
10 |GB/T880-1986-6%30 #6%30 Pin 6x30 1
11  |GB/T91-2000-1.6x10 41.6x10 Split pin 1.6x10 2
12 |200.55.128 PR Fork 1
13 |GB/T3452.1-1992-10.6x1.8 |OJ£[#|10.6x1.8 O-ring seal 10.6x1.8 1
14  [300-6.55.018 FWEE4H Handle assy 1
15 [200.55.149 HEHE Handle 1
16  |200.55.129-1 SE AN HRET Positioning bolt 1
17 |JB/T6013-2000-14 #1514 Copper washer 14 1
18 ]200.55.130 TE V9 Positioning spring 1
19 |GB/T5782-2000-M6%60 1242 M6x60 Hex. head bolt M6x60 4
20 |GB/T308-2002-9.5 WERI. 5 Steel ball 9.5 1
21 [200.55.123 R & Fork box 1
22 1200.55.125 R X 4iis Paper gasket 1
23 1200.55.127 EEY IR Sliding valve 1
24 |GB/T879.1-2000-6x22 56X 22 Slotted spring pin 6x22 1
25 |GB/T3452.1-1992-17x2.65 |OJEE 17 X 2. 65 O-ring seal 15x2.65 1




21.1 pEe#s S  Hydraulic Oil Distributor
i3k
Ser.No. Part No. YN Name & specifications Quantity Remarks
26 |GB/T3452.1-1992-10.6x2.65 |OJE & 10. 6 X 2. 65 O-ring seal 10.6x2.65 1
27 1200.55.138 e Pad 1
28 |GB/T308-2002-9 HHEk9 Steel ball dia.9 1
29 1200.55.137 K JRE Ball seat 1
30 1200.55.136 = Sleeve 1
31 [200.55.135-1 o4 R A Safty valve Spring 1
32 1200.55.134 RVESYay Adjusting shims 2~5
33 [200.55.133 2 3E Plug 1
300-6.55.001 AN I =0 Hydraulic oil distributor 1 NO.1-33




21.2 |ABRK

Hydruaulic Power Lift

18 19




21.2 RIT4 5K

Hydraulic Power Lift

Ser.No. Part No. A NG g Name & Specifications Quantity Remarks
1 |GB/T5783-2000- M10x25  [#2#: M10x25 Hex. head bolt M10x25 2
2 |GB/T93-1987-10 P 10 Spring washer 10 6
3 [200.55.105 P THE 5 Lift arm pin 2
4 |GB/T93-1987-16 P 16 Spring washer 16 2
5 |GB/T6170-2000-M16 I2EE M16 Hex. nut M16 2
6 |GB/T93-1987-14 P 14 Spring washer 14 4
7  |GB/T5782-2000-M14x45 2K M14x45 Hex. head bolt M14x60 4
8 |200.55.114-1 YT 5 Cylinder cover 1
9 |200.55.118-1 T B X 1R Hydraulic lock valve 1
10 |GB/T3452.1-1992-6.3x1.8  |OJE% /& 6.3x1.8  O-ring seal 6.3x1.8 2
11  [JB/T1002-1977-22 i 22 Washer 22 1
12 |200.55.112-1 (R AR 35 Valve -pole nut 1
13 |GB/T879.1-2000-5%24 45x24 Pin5x24 1
14 (300.55.020 T A4 Handwheel assy 1
15 |GB/T3452.1-1992-10.6x1.8 [OJE % £fs 10.6x1.8  O-ring seal 10.6x1.8 1
16 |GB/T3541-1983-14 i 14 Washer 14 1
17 |JB/T1000-1977-M14x1.5 I2ZE M14x1.5 Plug M14x1.5 1
18 |GB/T91-2000-2x16 4 2x16 Split pin 2x16 2
19 |GB/T97.1-2002-8 ]k 8 Plain washer 8 1
20 |200.55.013 B AR S Linkage rod 1
21 [200.55.119-1 itk Limit spot 2
22 |GB/T6170-2000-M8 IR Bk M8 Hex. nut M8 2
23 |GB/T5783-2000- M8x25 2K M8x25 Hex. head bolt M8x25 2
24 |300-6.55.106 AT Lift arm 2
25 |200.55.120 Bl Linkage pin 1




21.2 AL

Hydraulic Power Lift

Ser.No. Part No. o NG Name & Specifications Quantity Remarks
26 [200.55.107 JEAR Clamping plate 2
27 |GB/T3452.1-1992-87.5x3.55 |OJF %% | 87.5x3.55 O-ring seal 87.5x3.55 1
28 |200.55.115-1 L Cylinder 1
29 [200.55.111-2 IR IE Vent tube 1
30 [200.55.101-2 P R R N Lift case 1
31 |200.55.102 (RS Spacer sleeve 2
32 |200.55.103A FEES Bush 2
33 |GB/T3452.1-1992- 38.7x5.3 |OJE%%:f#l 38.7x5.3  O-ring seal 38.7x5.3 2
34 [200.55.104 11 bl Retainer ring 2
35 [200.55.122 Fia Retainer plate 1
36 |GB/T91-2000- 3.2x20 4 3.2x20 Split pin 3.2x20 1
37 |GB/T97.1-2002-10 P 10 Plain washer 10 1
38 [200.55.014 B IRE AT Driven plate 1
39 [200.55.016 LS B EE Drive plate weldment 1
40 |200.55.121 EiIN - Torsion spring 1
41 |GB/T5783-2000- M10x30  [#24: M10x30 Hex. head bolt M10x30 4
42 |280.55.017 ARG A Hitching plate 1
43 |300.55.132 W Inner lift arm 1
44 |GB/T879.1-2000- 6x50 4 6x50 Slotted spring pin 6x50 1
45  [200.55.109 T FE T Piston push rod 1
46 |200.55.117-1 YXIE% 2l D75 YX-seal D75 1
47 |200.55.116-1 %€ Piston 1
48 |GB/T3452.1-1992-69x3.55 |OJE# 1} [§169x3.55  O-ring seal 69x3.55 1
49 [200.55.110-1 ST Lift shaft 1

300-6.55.001 eIt 2 Lk Hydraulic power lift 1 |No.1-49+300-6.55.011




22 R ik g8 I AR Rk
Oil pump. Filter. Pipe and Fittings

75



22 JEMASMZE WA B Oil Pump, Filter, Pipe and Fittings

Ser.No. Part No. o NG g Name & Specifications Quantity Remarks
1 304-6E.58.012 % 0% R BE I A G B S Inlet pipe weldment,rear part 1
254-9.58.013 g Bl AR 2 e BE A AT Distributor inlet rear part pipeassyy 1 |Optional
2 254-5.58.013 A& R Hose assy 1
3 [254-9.58.011 % % W3k IS AT BOR-A AT Inlet pipe weldment,front part 1
4 |GBIT3452.1-1992-18x2.65 |OZY[# 18x2.65 O-ring seal 18x2.65 2
5 |GB/T6170-2000-M8 BREE M8 Hex.nut M8 2
6  |YX0811A-0000 T BT A 5 Hydraulic oil Filter assy 1
7 |JB/T982-1977-22 Hpg 22 Washer 22 4
8  |404B.58.011 A R A Sunction pipe assyof gear pump 1
9 [320.58.108 BALIERE M22x1.5 Hollow bolt M22x1.5 2
10 |GB/T5783-2000-M8x45 BEFE M8x45 Hex. head bolt M8x45 3
11 |GB/T93-1987-8 HJE 8 Spring lock washer 8 14
12 |300.58.102 S A Fastening bolt 1
13 |CBN-E310B g Gear pump 1 |/Z)E Leftcircle
14 |GB/T5783-2000-M8x35 B2 M8x35 Hex. head bolt M8x35 3
15 |GB/T5783-2000- M8x40 B2 M8x40 Hex. head bolt M8x40 3
16 |GB/T5783-2000-M8x25 BEFE M8x25 Hex. head bolt M8x25 4
17 |GB/T97.1-2002-8 HJE 8 Spring lock washer 8 2
18 |GB/T5783-2000-M10x20  |&#: M10x20 Hex. head bolt M10x20 2
19 [GB/T93-1987-10 ] 10 Spring lock washer 10 2
20 [GB/T97.1-2002-10 ] 10 Plain washer 10 2
21 |304-6E.58.101 NETE 7 S 41 Filter plank 1
22 |354.58B.016 IEIE AR A (2D Filter inlet pipe weldment (2) 1
23 |404B.58D.120-1 K Fixed clip 4




22 e AR R M Oil Pump, Filter, Pipe and Fittings

Ser.No. Part No. Y EN S Name & Specifications Quantity Remarks

24 |HGA4-761-74- 22x32x270 |4k 22x32x270 Hose 22x32x270 1

25 |[JB/T8870-1999-2A (25-38) |Wifii 2A (25-38) Hoop 2A  (25-38) 2

26 |354.58B.015 T A E A () Filter inlet pipe weldment(1) 1

27 [304.58A.101 iR Paper gasket 1

28  |GB/T5783-2000- M8x55 B2 M8x55 Hex. head bolt M8x55 2

29 |[354.61.102 gl Washer 2
JB/T982-1977-14 P 14 Washer 14 2 |Optional

30 |354.61.101 R R Hollow bolt 2
200.55.124 ZMEFE M14x1.5 Hollow bolt M14x1.5 2 |Optional
YX0811A T Hs s Hydraulic oil filter 1




23.1 B I EhAR &k ()
Front Drive Axles (Middle)




23.1 BUEEEIMT B () Front Wheel Drive Axle ( middle)

Ser.No. Part No. SATR BN Name & Specifications Quantity Remarks
1 |GB/T5783-2000-M6x12 B2 M6x12 Hex. head bolt M6x12 4
2 |GB/T93-1987-6 P 6 Spring lock washer 6 4
3 |JB/T7940.1-1995-M10x1 JAR M10x1 Grease cup M10x1 2
4 1304.31.019 B 2 A i 25 20 A AR End cover of front pedestal 1
5 [304.31.122 i 25 3 End cover gasket 1
6 [GB/T6170-2000-M16 BEERE M16 Hex. nut M16 4
7 |GB/T93-1987-16 I8 16 Spring lock washer 16 4
8 [304.31.220-3 A 7 R Front pedestal 1
9 |GB/T27-1988-M16x65 B2 M16x65 Hex. head bolt M16x65 4
10 |304.31.219-1 B S ot S Front pedestal bush 1
11 |304.31.123-1 DIEERUERY R Shims for front swing axle one set éiﬁequ]%f(l)feach cige
12 |GB/T3452.1-1992-65%2.65 O7Y & 65%2.65 O-ring seal 65x2.65 1
13 |ZB T32003-88-24 i3 24 Casing cap 1
14 |GB/T5786-2000-M12x1.5%35 [#Zif2 M12x1.5%35 Hex. head bolt M12x1.5%35 8
15 |GB/T93-1987-12 ] 12 Spring lock washer 12 24
16 |304.31.124-2 AT EEHN Front swing axle 1
17 |GB/T3452.1-1992-69x3.55 O7Y & 69x3.55 O-ring seal 69x3.55 1
18 |304.31.116-2 FAEB A Main drive case 1
19 1200.38.024 TROH I FE 2 Rl Oil drain plug 1
20 [12.37.149 ZH B s H P Combined seal washer 3
21 (304.31.125-1 by 7 A By Shims for bearing seat one set #iﬁoitgé}j each size
22 (304.31.022-1 T B HE A R, Bevel drive pinion assembly 1
23 |304.31.222-2 5 S JRE Rear pedestal 1




23. 1 BIOKENHE R () Front Wheel Drive Axle ( middle)

Ser.No. Part No. EA NGNS Name & Specifications Quantity Remarks
24  |1304.31.221-1 JG X Rear pedestal bush 1
25 |GB3452.1-82 OZUJE 69x2.65 O-ring seal 69%2.65 1
26 |304.31.126-1 5 SRR T R Gasket for end cover 1
27 [304.31.127-2 S5 S R End cover of rear pedestal 1
28 |GB/T93-1987-8 e 8 Spring lock washer 8 4
29 |GB/T5783-2000-M8x25 24 M8x25 Hex. Head bolt M8x25 4
30 |[GB/T3452.1-1992- 48.7x3.55 |O%! 5] 48.7x3.55 O-ring seal 48.7x3.55 1
31 |[304.31.128-1 NI EE R Gasket for Upright shaft housing 2
32 |GB/T5783-2000- M10x35 B2 4 M10x35 Hex. head bolt M10x%35 20
33 |GB/T93-1987-10 #J# 10 Spring lock washer 10 20
34 (304.31.013-1 Him RS54 Oil dipstick 1
35 |[GB/T5783-2000-M12x35 B2 M12x35 Hex. head bolt M12x35 16
36 |254G2.31A.105 e Left half shaft housing 1
37 |GB/T3452.1-1992-160%x3.55 |O%! & 160x3.55 O-ring seal 160x3.55 2
38 |(304.31.117-1 FAEB e ARE Shims for main drive case two sets %i%ﬁ%fifeach “ige
39 |304.31.014A = =% Differential assembly 1
40 |GB/T119.1-2000-A10x20 B A10x20 Straight pin A10x20 2
41 |254G2.31A.108 s Right half shaft housing 1
42 |GB/T119.1-2000-A10x16 B A10x16 Straight pin A10x16 2
43 |304.31.118-1 TS W5 5 Vent plug 1
44 1304.31.119-1 WA Vent pipe 1
45 [304.31.234 i 1)y LA Power steering cylinder bracket 1




23.2 BIIRFHAT B Rk (3R E)
Front Drive Axle (Left Side—Slowdown)

81



23.2 WiIREHAF R (Z23985% ) Front Wheel Drive Axle ( Left Side-Slowdown )

Ser.No. Part No. AR e N Name & Specifications Quantity Remarks
1 |GB/T6176-2000-M18x1.5 I2HRE M18x1.5 Hex. nut M18x1.5 2
2 |GB/T93-1987-18 ] 18 Spring lock washer 18 6
3 |304.31.179 BEFT: Double screw bolt 2
4  |GB/T5786-2000-M18x1.5x35 |iZ 42 M18x1.5%35 hex. head bolt M18x1.5x35 4
5 1304.31.101-2 DXz Drive shaft 1
6 [HG4-692-67-W50x72x7 WE W50x72x7  Oil-seal W50x72x7 2
7 |HG4-692-67-PD50x72x12 WiF PD50x72x12  Oil-seal PD50x72x12 2
8 |GB/T5783-2000-M10%30 1244 M10x30 Hex. head bolt M10x30 20
9 |GB/T93-1987-10 #1810 Spring lock washer 10 26
10 |304.31.104-3 0K )l 5 Drive shaft cover 1
11 |GB/T276-1994-6209 M7k 6209 Ball bearing 6209 1
12 |1304.31.102-2 X Zh % [ 5 FEl Fixing ring of drive shaft 2
13 [304.31.103-2 IreNIE R Drive shaft sleeve 1
14 |1304.31.132-2 Kzt shiaAise  Driven bevel gear of final drive 1
15 |GB/T276-1994-6207 MKk 6207 Ball bearing 6207 1
16 [304.31.105-1 DX Zh 5l o5 3 Gasket for drive shaft cover 1
17 |304.31.228-4 eI PRH AR Left final drive housing 1
18 |GB/T119.1-2000-A10x28 B A10x28 Straight pin A10x28 2
19 (304.31.130 E R Felt washer 1
20 (304.31.217-1 g Sefast4  Final drive housing bushing 1
21 |GB/T301-1995-51106 Hh7k 51106 Thrust ball bearing 51106 1
22 (304.31.131-2 KR FahiA%  Driving bevel gear of final drive 1
23 |304.31.140 £ Spacer 1
24 1304.31.107-3 S K Upright shaft 1
25 |GB/T276-1994-6305 Hh7K 6305 Ball bearing 6305 1




23.2 BIEKEhF R (AU ) Front Wheel Drive Axle ( Left Side-Slowdown )

Ser.No. Part No. EX NGNS Name & Specifications Quantity Remarks
26 [304.31.139 KA s #EE R Adjusting shims for final drive one set Tw(l)éifﬁiiiize
27 |GB/T3452.1-1992-56%x2.65 |OJE ] 56x2.65 O-ring seal 56x2.65 1
28 |304.31.137-2 Nk s Lower bearing cover 1
29 [12.37.149 2B = Combined seal washer 1
30 [200.38.024 TR FE 2Rk, Oil drain plug 1
31 [JB/T7940.1-1995-M10x1 MAR M10x1 Grease cup M10x1 1
32 |254G2.31A.101 o B ) R Left steering arm 1
33 304.31.202-1 eRett )t £ Steering arm bushing 1
34 |GB/T5783-2000-M12x40 24 M12x40 Hex. head bolt M12x40 4
35 |GB/T93-1987-12 g 12 Spring lock washer 12 4
36 |GB/T5783-2000-M10%25 B2 M10x25 Hex. head bolt M10x25 7
37 |GB/T3452.1-1992-34.5x2.65 |OZY}E 34.5x2.65  O-ring seal 34.5x2.65 1
38 |304.31.111-3 Al R Upper bearing cover 1
39 |GB/T3452.1-1992- 85x2.65 |OJE & 85%2.65 O-ring seal 85x%2.65 1
40 |304.31.133 Hra) 4% sh & A Adjusting shims for the first drive | one set Twﬁéﬁﬁiﬁj ize
41 |GB/T276-1994-6011 M7k 6011 Ball bearing 6011 1
42 |304.31.138 BRIy Lock washer 1
43 |304.31.110-1 RVACIEE]: Blocking ring of upright shaft 1
44 (304.31.112-2 Yy Adjusting shims one set Twiégffi): size
45 (304.31.113-1 el {E sl shia % Driven bevel gear of the first drive 1
46 |254G2.31A.103 SLHNER Upright shaft housing 1




23.2 WIshF R (AU ) Front Wheel Drive Axle ( Left Side-Slowdown )

Ser.No. Part No. AR e R Name & Specifications Quantity Remarks
47 |GB/T119.1-2000-A10x20 4 A10%20 Straight pin A10x20 1
48 (304.31.129-1 hlal{Esh = shia % Driving bevel gear of the first drive 1
49 |GB/T276-1994- 6208 Bl 6208 Ball bearing 6208 1
50 [254G2.31.106 e fh Half shaft 1
51 [254D.31.120 Vs A Left steering trapezoid arm 1
52  [450.31.024-1 FrFFHSk MU(45)  Linkage ball joint (Left) 1
53 |[GB/T6173-2000-M18x1.5 JERE M18x1.5-4  Hex.thin nut M18x1.5-Left 1
54 [254G2.31A.110-1 i EORaR Steering tie rod 1
55 |[GB/T6173-2000-M18x1.5 12 HE M18x1.5 Hex.thin nut M18x1.5 1
56 |450.31.026-1 PrATEL MUk (F7)  Linkage ball joint (Right) 1
57 |GB/T6181-1986-M14 B2EE M14 Hex. thin slotted nut M14 2
58 |[GB/T91-2000- 3.2x22 i 3.2x22 Split pin 3.2x22 2




23.3 HI ST S Ak (F 34 98 3E)

Front Drive Axle Right Side-Slowdown)

85



23.3 BB M (AT ) Front Wheel Drive Axle ( Right side-Slowdown )

Ser.No. Part No. LFR SRS Name & Specifications Quantity Remarks
1 |GB/T6176-2000-M18x1.5 BEBE M18x1.5 Hex. nut M18x1.5 2
2 |GB/T93-1987-18 8 18 Spring lock washer 18 6
3  1304.31.179 WE AT Double screw bolt 2
4  |GB/T5786-2000-M18x1.5x35 |22 M18x1.5%x35  hex. head bolt M18x1.5x35 4
5 |(304.31.101-2 X B Drive shaft 1
6 |HG4-692-67-W50%72x7 M W50x72x7 Oil-seal W50x72x7 2
7 |HG4-692-67-PD50x72x12 ¥ PD50x72x12  Qil-seal PD50x72x12 2
8 |GB/T5783-2000-M10x30 1244 M10x30 Hex. head bolt M10x30 20
9 |GB/T93-1987-10 #4810 Spring lock washer 10 26
10 |304.31.104-3 X 2y 5 Drive shaft cover 1
11 |GB/T276-1994-6209 MKk 6209 Ball bearing 6209 1
12 |1304.31.102-2 Xz % [ 52 BE Fixing ring of drive shaft 2
13 [304.31.103-2 IX Bl H R Drive shaft sleeve 1
14 |1304.31.132-2 RIGGHE Y A S Driven bevel gear of final drive 1
15 |GB/T276-1994-6207 Hli7% 6207 Ball bearing 6207 1
16 |304.31.105-1 IR zhEh a5 3y Gasket for drive shaft cover 1
17 |304.31.216-4 Y SRR/ B Gl Right final drive housing 1
18 |GB/T119.1-2000-A10%28 5 A10x28 Straight pin A10x28 2
19 [304.31.130 1 Pl Felt washer 1
20 |(304.31.217-1 GE e £ Final drive housing bushing 1
21 |GB/T301-1995- 51106 B4 51106 Thrust ball bearing 51106 1
22 |304.31.131-2 RIGHE Eshia e Driving bevel gear of final drive 1
23 |304.31.140 e Spacer 1
24 1304.31.107-3 DA Upright shaft 1
25 |GB/T276-1994- 6305 %7K 6305 Ball bearing 6305 1

86



23.3 BB B (FidE) Front Wheel Drive Axle ( Right side-Slowdown )

Ser.No. Part No. LFR SRS Name & Specifications Quantity Remarks
26 [304.31.139 KL shi#EE 5 Adjusting shims for final drive one set Twcl)éifﬁiiﬁsize
27 |GB/T3452.1-1992-56x%2.65 OJEJ# 56x%2.65 O-ring seal 56x2.65 1
28 |304.31.137-2 Ak R Lower bearing cover 1
29 [12.37.149 21 A Combined seal washer 1
30 ]200.38.024 T T FE 2Rk Oil drain plug 1
31 [JB/T7940.1-1995-M10x1 A M10x1 Grease cup M10x1 1
32 [304.31.215-3 PERR Right linking arm 1
33 (304.31.202-1 T e o) B Ao 42 Steering arm bushing 1
34 |GB/T5783-2000-M12x35 B2 AE M12%35 Hex. head bolt M12x35 4
35 |[GB/T93-1987-12 1 12 Spring lock washer 12 4
36 |[GB/T5783-2000-M10x25 W24 M10x25 Hex. head bolt M10x25 7
37 |GB/T3452.1-1992-34.5x2.65 |07 34.5%2.65 O-ring seal 34.5%2.65 1
38 |304.31.111-3 Al Upper bearing cover 1
39 |GB/T3452.1-1992-85%2.65 OJE [ 85x%2.65 O-ring seal 85%2.65 1
40 (304.31.133 i AL s #EE - Adjusting shims for the first drive | one set Twzégfjfazcﬁ size
41 [GB/T276-1994-6011 Hh7k 6011 Ball bearing 6011 1
42 1304.31.138 B Lock washer 1
43 (304.31.110-1 RATEE]E! Blocking ring of upright shaft 1
44 1304.31.112-2 S Y Adjusting shims one set thlfgfi%azc}: ize
45 (304.31.113-1 Wi fLE shat shiA%e  Driven bevel gear of the first drive 1
46 |254G2.31A.103 LB Upright shaft housing 1

87



23.3 BB E R (AiWE) Front Wheel Drive Axle ( Right side-Slowdown )

Ser.No. Part No. NG Name & Specifications Quantity Remarks
47 (304.31.129-1 HilafEsh FahiA%e  Driving bevel gear of the first drive 1
48 |GB/T276-1992-6208 Hh7K 6208 Ball bearing 6208 1
49 1254G2.31.106 ety Half shaft 1
50 [254D.31.121 Hh e E Right steering trapezoid arm 1
51 |GB/T119.1-2000-A10x28 & A10x20 Straight pin A10x20 2
254G2.31A.001 EIEEIL sy Front wheel drive axle assembly 1 Middle+left+right side-slow down

88



23.4 HIIR I A A Rk (304, 31. 022-1F544)
Front Drive Axle (304. 31.022-1Assembly)




23.4 BIIRBHH RS (304.31.022-1%F44) Front Wheel Drive Axle ( 304.31.022-1 Assembly )

Ser.No. Part No. LT B AR Name & Specifications Quantity Remarks
1 [GB/T91-2000-3.2x50 B 3.2x50 Split pin 3.2x50 1
2 |304.31.223-1 RIS, Castle nut 1
3  [304.31.224-1 RS Adjusting shims one set on:iﬁcﬁf;ﬁize
4  |GB/T3452.1-1992-23.6x2.65 |OJKFE 23.6%2.65 O-ring seal 23.6x2.65 1
5 [304.31.225-1 = B A S i ) JRE P Oil-seal seat 1
6 |HG4-692-67- SD35x56%x12  |y&f SD35%56x12 Oil-seal SD35x56%x12 1
7  |GB/T297-1994-32006 Hhk 32006 Taper roller bearing 32006 1
8 [304.31.227 T3[R HE A S Bevel drive pinion 1
9 |GB/T3452.1-1992-85x2.65 |OJEZ[E 85%2.65 O-ring seal 85x2.65 1
10 |304.31.226 =B HEA el Bearing seat 1
11 |GB/T297-1994-31306 Hh 7k 31306 Taper roller bearing 31306 1
12 |GB/T3452.1-1992-80x2.65 |OJEIE 80x2.65 O-ring seal 80x2.65 1
304. 31. 022-1 T B HE A SRR Bevel drive pinion assembly 1 No. 1-12

90



23.5 RUIRZHAE B Rk (304, 31. 014A30 (%)
Front Drive Wheel Axle (304. 31. 014Assembly)

91



23.5 FTIRENHTE K (304.31.014AFM) Front Wheel Drive Axle ( 304.31.014A Assembly )

Ser.No. Part No. L2 TR e TR Name & Specifications Quantity Remarks
1 |GB/T297-1994-32009 47k 32009 Taper roller bearing 32009 2
2 |GB/T5782-2000- M8x50 124 M8x50 Hex. head bolt M8x50 4
3 [304.31.206 WA e RSBl Lock washer for crown gear 2
4 1304.31.207 W B R HE A S Crown gear 1
5 [304.31.210A-1 el A 55 B Half shaft gear washer 4
6 [304.31.211A e AR Half shaft gear 2
7 |GB/T119.1-2000- A8%20 B A8x20 Straight pin A8x20 2
8 |304.31.235-1 e ZE TR AR Ak Left differential housing 1
9 |[304.31.208A AT RN Planet gear shaft 2
10 |304.31.205A ETR AT AN E Planet gear 2
11 |304.31.209A-1 AT B A B P Planet gear washer 4
12 |GB/T119.1-2000- A8x35 |44 A8x35 Straight pin A8x35 2
13 |304.31.236-1 VEPSSUE N Right differential housing 1
304. 31. 014A e TR AR S K Differential assembly 1 |No.1-13

92



24 1% 7 Hh % Ak

Transmission shaft




24 FEZh%EN B Transmission shaft

Ser.No. Part No. A NGNS Name & Specifications Quantity|Remarks
1 304.36.012 EE RS Front housing 1
2 |304.36.114 i Rubber pad 1
3 GB/T6170-2000-M8 BB M8 Hex. nut M8 1
4  |GB/T93-1987-8 P 8 Spring lock washer 8 3
5 GB/T97.1-2002-8 H]E 8 Flat washer 8 1
6 GB/T5783-2000-M8x25 W2 M8x25 Hex. head bolt M8x25 3
7 304.36.013-1 ELRIEES M Fixing bracket 2
8 |304.36.014 Wil & 535K Hoop ¢53 1
9 1304.36.103 BEIE Seal sleeve 1
10 [304.36.015 G b 483K Hoop 48 |
11 [304.36.016 BB RS Rear housing 1
12 |GB/T879.1-2000- 4x30 i 4x30 Slotted spring pin 4x30 2
13 |GB/T3081-1982-1-1.4 PPN 221-1.4 Steel wire I-1.4 need
14 1304.36.108 A A Rubber cover 2
15 |304.36.101 YIRE Support sleeve 2
16 |GB/T308-2002-9 HEK 9 Steel ball 9 12
17  [304-6.36.011 BIER G iEBEE 51 Transmission shaft 1
18 |304.36.104 £ik (= Blocking ring (2) 2
19 [304.36.105-1 i 5 Spring |
20 |304.36.106 Rl Seal blocking ring 1
21  |304.36.107 JGERIE G E Rear connecting-sleeve 1
22 |304A .36.107 J5 Al Rear mid-shaft 1
23 |GB/T3452.1-1992-48.7x3.55 |0 & 48.7%3.55 O-ring seal 48.7x3.55 2
24 |GB/T5783-2000-M10x25 IEFE M10%x25 Hex. head bolt M10x25 2
25 |GB/T93-1987-10 HPE 10 Spring lock washer 10 2




24 A&EBhEh R B Transmission shaft

R
Ser.No. Part No. LA TR M Tk Name & Specifications Quantity|Remarks
26 |304.36.109 Hh A e Mid-shaft seat 1
27 |GB/T1152-1995- M10x1 AR M10x1 Grease cup M10x1 1
28 [304.36.110 IR Paper gasket 1
29 |HG4-692-67-PG25%42%10 WE PG25%42x10 Oil seal PG25%x42x10 1
30 |GB/T276-1994-60205 B 60205 Ball bearing with shields 60205 1
31 (304.36.113 WaE Connecting sleeve 1
32 [304A.36.106 hh e Mid-shaft housing 1




25 D EhAE R R
Transfer case




25 sh#8 5 Transfer case

Ser.No. Part No. NGNS Name & Specifications Quantity Remarks
1 304.42.101 AL B4y shia ke Power Transfer gear 1
2 |GB/T1096-2003- C10x32 | C10%x32 Flat key C10x32 1
3 |GB/T5783-2000-M5x16 [l M5x16 Hex. head bolt M5x16 4
4 |GB/T93-1987-5 P 5 Spring lock washer 5 4
5 304.42.133-1 FIRA7 B Locating plate 1
6 |GB/T895.2-1986-30 41 30 Circlip for shaft 30 1
7 304.42.104-1 EIPES Front spacer 1
8 |GB/T5801-1986- 4524906 |#ili7k 4524906 Needle bearing 4524906 2
9 304.42.105 Oyah bl i Upper idler 1
10 |304.42.103 JGlEE Rear spacer 1
11 [304.42.116 b Spacer 2
12 |GB/T305-1998-52/57.9 1E3)34 52/57.9 Locating snap ring 52/57.9 2
13 |GB/T276-1994-6205N Bl 4 6205N Ball bearing 6205N 2
14 (304.42.117 I UE Lower idler 1
15 (304.42.118 JINE Lower idler shaft 1
16 [GB/T879.4-2000- 6x50 4 6x50 Slotted spring pin 6x50 1
17 |GB/T119.1-2000-A8x30 |44 A8%30 Straight pin A8x30 2
18 (304.42.109-1 Oy shAE AR Transfer case housing 1
19 |200.38.024 TR 2 B Rk Oil drain plug 1
20 [12.37.149 2H B s P Combined seal washer 1
21 |GB/T276-1994-6304 Bl 6304 Ball bearing 6304 1
22 [304.42.106-1 ST ENFE A TR Sliding gear 1
23 [304.42.107 Ikl Transfer case shaft 1
24 |GB/T894.1-1986-24 ik 24 Circlip for shaft 24 1
25 |GB/T276-1994-6205 Hh 7k 6205 Ball bearing 6205 1




25 4y Eh4E Ml Transfer case

Ser.No. Part No. NGNS Name & Specifications Quantity Remarks
26 |GB/T3452.1-1992- 45x3.55 [OJE 4] 45%3.55 O-ring seal 45x3.55 1
27 (304.42.108 MEESPAN Oil seal seat 1
28  [HG4-692-67-PG25x42x10 |3 PG25%x42x10  Oil seal PG25x42x10 2
29 |GB/T893.1-1986-55 41 55 Circlip for hole 55 1
30 |304.42.012-1 WAES 1 Shifter peg 1
31 |GB/T879.4-2000- 5x32 4 5%32 Slotted spring pin 5x32 1
32 |GB/T879.4-2000-8x32 Y 8x32 Slotted spring pin 8%32 1
33 |GB/T3452.1-1992- 15x2.65 |0/ [E] 15%2.65 O-ring seal 15%2.65 1
34 |1304.42.111 SENIH Locating plate 1
35 1254D.42.013-1 ERAnE CRE YT Rocker arm 1
36 |GB/T93-1987-8 e 8 Spring lock washer 8 3
37 |GB/T5783-2000-M8x16  |iZ4: M8x16 Hex. head bolt M8x16 3
38 |GB/T6170-2000-M12 2EE M12 Hex. nut M12 2
39 |GB/T93-1987-12 HJE 12 Spring lock washer 12 2
40 |GB/T97.1-2002-12 s 12 Plain washer 12 1
41 |GB/T3452.1-1992-9x2.65 |OJE 8| 9%2.65 O-ring seal 9x2.65 1
42 |254D.42.134 ¢l Pivot shaft 1
43 |254D.42.133 (=S Spacer 1
44  |304A-11.42.011 ERNAT RS Control lever 1
45 |GB/T96-2002-12 s 12 Plain washer 12 1
46 |304.42.134-2 W Y M T4 Transfer control handle 1
47 |304.42.115-1 HAR Positioning plate 1
48 |GB/T308-2002-10 EER 10 Steel ball 10 1
49 (304.42.114 A Spring 1




26 TR R
Air Filter

99



26 YRS EK

Air Filter

Ser.No. Part No. A NG g Name & Specifications Quantity Remarks

1 |404G2-6E.10.101 TR A Air Filter assy 1
2 |GB/T 6170-2000-M10 B2 REM10 Hex .nut M10 2
3 |GBI/T 93-1987-10 HH 10 Spring Lock washer10 2
4 |GB/T 97.1-2002-10 HEE 10 Plain washer 10 2
5 |GB/T 5783-2000-M10x25 |#Z#:M10x25 Hex.head bolt M10x25 2
6 |JB/T 8870-1999- (51-70) |MEfiE (51-70) Clip (51-70) 1
7 |404G2-6E.10.102 HAE Air pipe 1
8 |JB/T 8870-1999-(64-76) |Mx5ii (64-76) Clip(64-76) 1

KW1025 T A UE S Air Filter 1

100



27 HAE B




27 EH AR A Radiator

Ser.No. Part No. AR e N Name & Specifications Quantity Remarks
1 |304G2-6E.13.107 KA b g AU Up insulation board, radiato] 1
2 GB/T5783-2000-M6x16 [#Z42 M6 X 16 Hex.head bolt M6x16 10
3 |GB/T96.1-2002-6 HE 6 Plain washer 6 12
4 |GB/T93-1987-6 HE 6 Spring lock washer 6 10
5 |GB/T6170-2000-M6 R EE M6 Hex. nut M10 10
6 |JB/T8870-1999-(35-51) |M4iE (35-51) Hose clamp 2A (35-51) 4
7 |304G2-6E.13.101 HKEE Upper water hose 1
8 |304G2-6E.13.109 KA 2o g AU Left insulation board, radiat{ 1
9 |304G2-6E.13.104 TR Lower water pipe hose 1
10 |GB/T97.1-2002-10 #pE 10 Plain washer 10 2
11 |GB/T93-1987-10 HIE 10 Spring lock washer 10 2
12 |GB/T6170-2000-M10 BEEE M10 Hex. nut M10 2
13  |304G2-6E.13.106 TKFE A B AU Right insulation board, radid 1
14 |GB/T97.1-2002 i 8 Plain washer 8 2
15 |GB/T93-1987 s 8 Spring lock washer 8 2
16 |304G2-6E.13.105 HE R Spring piece 4
17 |304G2-6E.13.103 B rubber pad 1
18 |304G2-6E.13.108 IKAE T 4 XK Down shield board, radiator| 1
19 |GB/T6170-2000 R EE M8 Hex. nut M8 2
20 |304G2-6E.13.102 IKAEHEAT Supporting rod, radiator 1
21 |304G2-6E.13.011 AR A Radiator 1
22 [550-1.51.101 CAESE S Airproof piece F T




28 HAE Kk
Exhaust pipe




28 ﬂlf—(, B u\EJ?

Exhaust pipe

Ser.No. Part No. EA NGNS Name & Specifications Quantity Remarks
1 |304G2-6E.22.011 SRR~ ae Uy Dissipative muffler 1
2 |304G2-6E.22.101 ik Clip 1
3 |GB/T6170-2000-M8  |#ZEEMS8 Hex .nut M8 1
4 |304G2-6E.22.012 HeAm SR A Exhaust pipe 1
5 GB/T5783-2000-M8x25 |42 M8x25 Hex.head bolt M8x25 5
6 |GB/T93-1987-8 P8 Spring Lock washer 8 5
7 |GB/T97.1-2002-8 P58 Plain washer 8 5
8  |304G2-6E.22.102 HEAE 4L Paper gasket 1
9  |304G2-6E.22.103 HEASEP Exhaust pipe cover 1
10 |GB/T97.1-2002-6 I 6 Plain washer 6 2
11 |GB/T93-1987-6 I 6 Spring Lock washer 6 2
12 |GB/T5783-2000-M6x12 |12 M6%12 Hex.head bolt M6x12 2




29 ZBRBER SR RE

Sandwich Multiole Control Valve

105



29 LR IRWERE RSB Sandwich Multiole Control Valve

Ser.No. Part No. LT8R S AR Name & Specifications Quantity Remarks
1 |ZD-L10E-W-00-1 % PR ) 1) Sandwich Multiole Control Vall 1
2 |304G2-6.61.025 Z R HE RS (5D Out-let pipe (2) 1
3 |354.61.102 P Spring washer 15
4 |354.61.101 Ay Hex. head bolt 6
5 |254-1.61.101 % % W A Sk Inlet pipe connect 2
6 |304G2-6.61.023 2 W A SR A (2D Inlet pipe (2) 1
7 |304G2-6.61.021 Z M E RS ) Out-let pipe (1) 1
8 [304G2-6.61.118 2 1% 0 W P Sk Inlet pipe connect 1
9 |304G2-6.61.019 2 p O E RS () Inlet pipe (1) 1
10 [GB/T6173-2000-M24x2 |2 EEM24x2 Hex. nut M24x2 8
11 P kNPT 1/2" Quick change NPT1/2" 4
12 |304-6E.61.011 U TYCREiE Connecting plant weldment 1
13 |GB/T5782-2000-M6x55 |#2 M6x55 Hex. head bolt M6x55 3
14 |GB/T93-1987-6 6 Spring washer 6 3
15 |GB/T6170-2000-M6 2 EE M6 Hex. nut M6 3
16 |254-1.61.013-1 paNLE S RIREPCREgiE Distributor inlet pipe 1
17 |200.55.124 RO AR Hollow bolt 2
18 |JB/T6013-2000-14 g 14 Washer 14 2
19 [254-1.61.015-1 22 % 1) [m ]y e S Return pipe weldment 1
20 |JB/T6013-2000-18 HPE 18 Washer 18 2
21 |250D.58.118 B IE M MI8X 1.5 Hex. head bolt M18x1.5 1




30 BB E LR
Front Balance Weight

107



30 FIECE S Front Balance Weight

Ser.No. Part No. AR e N Name & Specifications Quantity Remarks
1 |GB/T6170-2000-M12 BEREM12 Hex.nut M12 2
2 |GB/T93-1987-12 HJE 12 Spring lock washer 12 2
3 |GB/T97.1-2002-12 12 Plain washer 12 2
4 |GB/T953-1988-M12x480 |ZFKXLIRFEM12x480  Clamping-type double stud M12x480 1
5 [300-6.73.012 IS Bolt weldment 1
6 [GB/T6170-2000-M14 BEREM14 Hex.nut M14 2
7 |250.73.101 i H Balance weight block 6
8 |300-6.73.011-1 G| A Front drawbar weldment 1
9 |GB/T93-1987-14 & 14 Spring lock washer 14 2
10 |GB/T5783-2000-M14x45 |iZFEM14x45 Hex.bolt M14x45 2




31 |ATAZ 5 R E R A

Tractor Drawbar

109

1



31 BET|EEE Tractor Drawbar

Ser.No. Part No. AR N Name & Specifications Quantity Remarks
1 |280.53A.012-1 A A g R AT Swing Drawbar Frame 1
2 |GB/T93-1987-16 #HJEl 16 Spring lock washer 16 6
3 GB/T5783-2000-M16x40 |1Z42 M16x40 Hex. head bolt M16x40 4
4 (300.53.102 25| REY R-pin 2
5 [300.53.109 75|44 Hitch pin 2
6 |300.53A.103 725 B Drawbar plate 1
7 GB/T6170-2000-M16 BERE M16 Hex. nut M16 2
8 |GB/T5782-2000-M16x65 [iZf4% M16x65 Hex. head bolt M16x65| 2
9 ]300.53.011 AR Spindle 1
10 |200.56.011 B A1 Lock pin 1
11 |300.53.104-1 ZHIRS Drawbar clamping plate 1
280.53A.001 PRI A5 [ B A Swing Drawbar assembly 1 |No.1-11




k

A AEEEEA
Fig.T Cylinder head cover assembly

111




1. ]REE

M Cylinder Head Cover Assembly(Fig.1)

Ser.No. |Part No. ATR N R Name & Specifications Quantity Remarks
1 N85-01004 WG Breather tube 1
2 ZN390TE-01003 Rl E Cylinder head cover 1
3 |GB/T3452.1-2005-33.5x2.65 Q7% 4} & Seal ring 33.5x2.65 1
4  |N85-01002 M Qil filling cover 1
5 |ZN390TE-01018(H) ECH bR EC Emission label 1
6 |GB/T65-2000-M4x6 WRET Bolt M4x6 4
7  |N385-01001 AT 5 B T Cylinder head cover seal ring 1
8 N85-01005 EEL Retainer 1
9 N85-01008 12k 22 & Steel wool screen 1
10 |N85-01007 EZR=17 Multi-hole retaining plate 1
11 [N85-01006 PYvAR Oil retainer 1
12 |GB/T859-1987-6 Eelics Washer 6 2
13 |GB/T65-2000-M6x12 PRET Screw M6x12 2




=

AEERR

W
Fig.2 Cylinder head assembley

113




2. ]ELFE R Cylinder Head Assembly (Fig. 2)
Ser.No. Part No. LIRS Name & Specifications Quantity Remarks
1 ZN390TE-02108 Sl Cylinder head 1
2 N85-02101A = Sleeve 3
3 N485T-08017 TR AR B R Water pump adapter gasket 1
4 N85-02004 i H Lifting eye 2
5 GB/T859-1987-8 Erlies Washer 8 36
6 GB/T5783-2000-M8x20 Y Bolt M8x20 4
7 |ZN390T-10001 (D) HAE Exhaust manifold 1
8 GB/T899-1988-M8x75 XS B A Stud M8x75 6
9 GB/T6170-2000-M8 SN Nut M8 16
10 |N485Q-10002 (H) )y Gasket 1
11 |N485Q-09012 (B) ey 1
12 [N485Q-09002M HARE Intake joint pipe 1
13 |N85-02006 HES G Exhaust manifold gasket 3
14 |N485QA-02110 i Sleeve 1
15 |N85-02105 S5 Valve guide 6
16 |GB/T5782-2000-M10x55 [#Z#4: Bolt M10x55 3
17 |4L68-021005 MY AR Injector insert 3
18 [N85-02104 Wi 7€ Expansion plug ®55 1
19 |N485-02109 Toi I 2 Expansion plug ®26 3
20 |N485-02102 T 1 2 Expansion plug ©20 6
21 |ZN390TE-02106 S s Exhust valve seat 3
22 |ZN390TE-02107 HES ) Intake valve seat 3
23  |ZN390T-02005 HERE Intake manifold gasket 1
24 [ZN390TE-09001 (C) A Intake manifold 1
25  |N485-09006 oy Gasket 4




2. ]ELFE R Cylinder Head Assembly (Fig. 2)
Ser.No. Part No. LIRS Name & Specifications Quantity Remarks
26 |GB/T97.1-2002-8 g Washer 8 4
27  |GB/T5783-2000-M8x45  [lzife Bolt M8x45 4
28  |GB/T5783-2000- M8x28  |lzi#e Bolt M8x28 4
29  |N485-09005 FY3 Cover 2
30 |GB/T5783-2000-M8x16 N2 AR Bolt M8x16 8
31 |4L68-020009 SIS T8 Injector clamping plate 3
32 |GB/T97.1-2002-10 g Washer 10 3
33 |GB/T859-1987-10 g Washer 10 3
34 |N485Q-09100 TN Air heater 1




B AU WRERR Y
Fig.9  Cylinder block and gear case assembley

116




3. Wk, N EL K Cylinder Block and Gear Case Assembly (Fig. 3)

Ser.No. Part No. L2 TR e T Name & Specifications Quantity Remarks
1 GB/T5782-2000- M10x25 Ly Bolt M10x25 10
2 GB/T5782-2000- M12x25 Ly Bolt M12x25
3 GB/T859-1987-12 | Washer 12
4 GB/T859-1987-10 | Washer 10 12
5 N390T-03012F i Flywheel housing 1
6 HG4-692-67-DL85%x110x12 NiE=) Oil seal DL85x110x12 1
7 GB/T5783-2000-M8x25 iy Bolt M8x25 7
8 GB/T859-1987-8 | Washer 8 48
9 GB/T848-1985-8 | Washer 8 42
10 [N85-03108 JEF Expansion plug 1
11 |4L88-031009A AL L I ET s Camshaft rear bushing 1
12 |N85-03102 i 2 Expansion plug ¢ 30 4
13 |4L88-031012 5 A & Camshaft middle bushing 1
14 [N390T-03301A By R B Oil dipstick 1
15 [N85-03017 LG e Cylinder head locating sleeve 2
16 |N85-03014 AL G R R B Cylinder head bolt washer 14
17 [N85-03015-2 AT G KA Long cylinder head bolt 11
18 |ZN390TE-03003 R Cylinder liner 3
19 [N90-03002 Kk Water seal ring 6
20 |ZN390TE-03013 AT A Cylinder head gasket 1
21 [N390T-03101 IRES Cylinder block 1
22 |4L88-031012 (A) PA TR & Camshaft bushing 1
23 |N85-12001 W Gear case gasket 1
24 |GB/T6170-2000-M8 WK Nut M8 3
25 |GB/T899-1988-M8x35 Ly Bolt M8x35 3




3. Mk, N EL K Cylinder Block and Gear Case Assembly (Fig. 3)

Ser.No. Part No. L2 TR e T Name & Specifications Quantity Remarks
26 [N85T-12002 W= Gear case 1
27  |GBIT6170-2000-M10 - Nut M10 1
28 |GB/T93-1987-10 g Washer 10 1
29  |N390T-12007 (C) R HAL S S Generator bracket 1
30 |GB/T5782-2000-M8x%20 Ly Bolt M8x20 8
31 |GB/T5782-2000-M10x90 Ly Bolt M10x90 1
32 |GB/T276-1982-6007 Mk Bearing 6007 2
33 [N85T-12003 W E B Gear case cover gasket 1
34 [N85T-12004 W= Gear case cover 1
35 |GB/T5782-2000-M8x65 A Bolt M8x65 3
36 |GB/T5782-2000-M8x40 g Bolt M8x40 1
37 |GB/T5782-2000-M8x30 ey Bolt M8x30 2
38 |N85T-12010 WIEIR S Hydraulic pump cover gasket 2
39 |N85T-12009 W 2R 5 Hydraulic pump cover 2
40 |GB/T5782-2000-M8x25 g Bolt M8x25 11
41 GB/T9877-2008-DR52x72x12 |y Oil seal DR52x72x12 1
42 [N485T-12005 N A= Gear case front cover 1
43 |N485T-12006 R BRI Gear case front cover gasket 1
44 |GB/T5782-2000-M8x80 g Bolt M8x80 1
45 |GB/T5782-2000-M8x45 ey Bolt M8x45 3
46 |GB/T70-1985-M8x55 WS A B SRR ET Inner hexagon cylindrical bolt M8x55 1
47 |GB/T5782-2000-M8x50 A Bolt M8x50 2
48 |GB/T5782-2000-M8x75 g Bolt M8x75 1
49 |N85T-12008 b AR T.D.C. pointer 1
50 |GB/T859-1987-6 | Washer 6 1




3. Mk, N EL K Cylinder Block and Gear Case Assembly (Fig. 3)

Ser.No. Part No. SRR SR Name & Specifications Quantity Remarks
51 |GB/T70-1985-M8x20 WS A R AR S B ET Inner hexagon cylindrical bolt M8x20 3
52 [N85-03001 W EEME Gear case locating sleeve 3
53 |N85T-03110 JER DA Dowel pin 2
54 [N85-03016-2 AT 5 KR Short cylinder head bolt 3
55 [N390T-03115 AR FHh% Monolithic main shaft cover 1
56 [N85-03105 T AR 2 B A TR Main shaft cover bolt washer 8
57 [N85T-03107 AR G R A Main shaft cover bolt 8
58 [N85T-03108 PRAR B A4 Main bearing cap bolt 8
59 [N85-03007 Hhh 1 EHE A (CF) Crankshaft thrust plate(lower) 2
60 [N85-03009 b 4 A () Crankshaft thrust plate(upper) 2
61 |N85-03006 FHILCT) Main bearing shell(lower) 4
62 |N85-03008 B NES) Main bearing shell(upper) 4
63 [N85T-03020 HLIHUETE eI Lubricating oil filter gasket 1
64 |GB/T5782-2000-M10x35 Iy Bolt M10 X 35 1
65 |GB/T5782-2000-M10x70 BE AR Bolt M10 X 70 1
66 |[N85-03004 ML F AL s Oil pressure sensor 1
67 |ZN390TE-03200 WK IT 3B Water draining cock 1
68 |N85T-03005 JE 3t Rear oil seal cover gasket 1
69 [N390T-03024C el A S e Fuel filter support 1
70 |GB/T5783-2000-M8x20 Ly Bolt M8X 20 4
71 |N85T-03010 JERlEER Rear oil seal cover 1
72 |N85-03111 1% 98 Blocking plug 4
73 |GB/T119-2000- B8x16 s Pin B8 X 16 2
74 |GB/T119-2000- B10x22 s Pin B10X 22 2
75 |ZN390T-03202 WK IT R4 Water draining cock pipe 1




3. Mk, N EL K Cylinder Block and Gear Case Assembly (Fig. 3)

Ser.No. Part No. SRR SR Name & Specifications Quantity Remarks
CZ475Q-120009 KENL S Generator bracket cushion 1
N85-19005 Wb = B8 Push-rod chamber cover gasket 1
ZN390TE-03025B HEFT 2 55 A Push-rod chamber cover 1




R4 ERERAER
Fig.4  Timing gear train

121




4, FN B R EK Tining Gear Train(Fig. 4)

Ser.No. Part No. YN Name & Specifications Quantity Remarks
1 GB/T5782-2000-M12x30 B2 AR Bolt M12X 30 1
2 GB/T859-1987-12 P Washer 12 1
3 N85-04009 Sl TE N A RS T AR Camshaft timing gear retainer 1
4 N85T-04011A-1 WIEZE N Hydraulic pump gear 1
5  |N85T-04007 AR Tl I I A Camshaft timing gear 1
6 GB/T5782-2000-M8x16 W2 AR Bolt M8X 16 2
7 GB/T859-1987-8 P Washer 8 4
8 GB/T97.1-2002-8 g Washer 8 2
9 N85-04008 Il s b Camshaft retainer 1
10 |4L88-040002 1ERE AT Timing idle gear bushing 1
11  [N85T-04004A 1E I 1 46 Bl Timing idle gear shaft 1
12 |N85T-04012 TR Hollow bolt 1
13  [195-09001-1 E2 % Washer 2
14 |N85T-04100 M 5 S A Oil pipe 1
15 |GB/T5782-2000-M8x50 |k Bolt M8 X 50 2
16 |[N85T-04003 NRECSE i a) Timing idle gear retainer 1
17 |GB/T5783-2000- M6x25 B2 AR Bolt M6 X 25 6
18 |GB/T859-1987-6 | Washer 6 6
19 [N485T-32001D e Adapter 1

20 [N85-04010 PR E3hiA % Lubricating oil pump driving gear 1
21 |N85-04006 A0 L B A FS Crankshaft timing gear 1
22  |4L.88-040005 N R Timing idle gear 1
23 [N485T-04001 PR ZE IE A5 Injection pump timing gear 1




B WE. BIEA
Fig.o Piston and connecting rod assembly




5. 7HZ . EAFE K Piston and Connecting Rod Assembly (Fig. 5)

Ser.No. Part No. AR N Name & Specifications Quantity Remarks
1 ZN90QA-05002 Bl 1st piston ring 3
2 N90-05003 0 IETEIEIR 2nd piston ring 3
3 N90-05100 VR AL Oilring 3
4 GB/T893.2-1986-28 4] Circlip 28 6
5 ZN390TE-05001 T % Piston 3
6 N85-03201 AT Connecting rod 3
7 N85-05203 A Connecting rod bolt 6
8 ZN85QA-05005 EAFRNEC Connecting rod bearing shell 6
9 N85-05204 EM S Connecting rod cap 3
10 |N85-05205 ZEAFIERE Connecting rod nut 6
11 |N85-05202 AT Connecting rod bushing 3
12  |N85-05004 T FERY Piston pin 3




BO b CRRA
ig.6  Crankshaft and flywheel assembly




6. Hi#l. K# LK Crankshaft and Flywheel Assembly (Fig. 6)

Ser.No. Part No. AR N Name & Specifications Quantity Remarks
1 N390T-06003 FESIIN Staring jaw 1
2 N85-06002 Ao B TN Staring jaw washer 1
3 N390T-06001 % R 5 i Crankshaft pulley 1
4 N85-04010 MHZR e Lubricating oil pump driving gear 1
5 N85-04006 R NSNS Crankshaft timing gear 1
6 GB/T1096-2003-C10x63 |/ Key C10X 63 1
7 N385-06004 % Crankshaft 1
8 |GB/T119-2000-B10x20 |4 Cylindrical pin B10 X 20 1
9 N485-06102 “KES A P Flywheel ring gear 1
10 |N390T-06101(G) it Flywheel 1
11 |GBIT276-1994-6004-2LS |y zhfh& Ball bearing 6004-2LS 1
12 [N85-06005A KESIERE T Flywheel blot washer 1
13 [N390T-06006(B) KA B Flywheel blot 6




39?.5
N0

SR
@ &y ——
@ T M\ \
16 m‘vqw.ﬁzzé_:.ﬁaﬂw — %.NV @l
<
N A0

127




7. BBS ML Valve Timing Mechanism(Fig. 7)

Ser.No. Part No. YN Name & Specifications Quantity Remarks
1 |N385-07001 ek Camshaft 1
2 GB/T1096-2003- C10x25|~F-4# Falt key C10X 25 1
3 N85-07003 S TIHER: Valve tappet 6
4 ZN390TE-07002 S TTHEFT Valve push rod 6
5 N85-02208 155 Blocking plug 2
6 N390T-02201 T HE B s Front rocker arm support 1
7 GB/T859-1987-8 P Washer 8 6
8 GB/T70-1985-M8x45 PRET Screw M8 X 45 3
9 N85-02212 KRB E Valve rocker arm bushing 6
10 |N85-02211 SIRE Valve rocker arm 6
11 [N85-02202 AT ] B R AT Valve clearance adjusting screw 6
12 [N85-02203 AT TR B U R R Valve clearance adjusting nut 6
13 |N85-02205 ARk =TS Valve rocker arm spring 3
14 |GB/T5782-2000-M8x60 |22 Bolt M8X 60 4
15 |GB/T79-1985-M8x50  |hZ4T Screw M8 X 50 4
16 |GB/T6170-2000-M8 SN Nut M8 4
17 |GB/T97.1-2002-8 ] Washer 8 4
18 |GB/T923-2000- M8 WRRE Nut M8 4
19 |GB/T5782-2000- M8x45 |22 Bolt M8 X 45 2
20 |N85-02204 P Rocker arm support 2
21 |N85-02206 W& Rocker arm shaft bushing 2
22  [N85-02204 DL s Rocker arm support 1
23 |[N385-02207 PR Rocker arm shaft 1
24 GB/T894.1-1986-14 P4 Circlip 14 2
25 |GB/T6172-2000-M8x1 |2k} Nut M8 X 1 3




7. BBS ML Valve Timing Mechanism(Fig. 7)

Ser.No. Part No. YN Name & Specifications Quantity Remarks

26 |ZN390TE-02008 AT Intake valve 3

27 [N390T-01013 TR s Decompression shaft 1

28 [N85-02001(1) GIRES AW Valve spring seat(upper) 6

29 [N85-02002 S Valve collet 12

30 |N85-02003(1) AL RS Valve outer spring

31 |N85-02003(2) SN R Valve inner spring

32 |ZN390TE-02007 HST] Exhaust valve




() REBR

HENT]

LIENE

HRER%

Kk HRY

£ ¥

B ]

A AFREEHK

Fig.8  Water Pump and Fan Assembly

130




8. /KZE. XWE Water Pump

and Fan Assembly (Fig. 8)

Ser.No. Part No. ATR N Name & Specifications Quantity Remarks
1 GB/T5783-2000-M8x85 BE AR Bolt M8 X 85 4
2 GB/T859-1987-8 P Washer 8 17
3 CC490Q-080012 IR (b 380 W X Cooling fan ( ¢ 380 M X.) 1
4  |N390T-08020 (B) R AL Fan pad 2
5 GB/T6170-2000-M10 SN Nut M10 1
6 GB/T859-1987-10 P Washer 10 1
7 GB/T97.1-2002-10 P Washer 10 1
8  |N390T-08011(A) IR i i Water pump pulley 1
) N485T-08012 KR e it Water pump pulley housing 1
10 |GB/T5783-2000-M8x25 IZFEM8 X 25 Bolt M8 X 25 1
11 |GB/T97.1-2002-8 B8 Washer 8 1
12 |GB/T1099-2003-4x36 H#4 X 36 Key 4 X 36 1
13 |GB/T6170-2000-M8 IZEEMS Nut M8 4
14 |N390T-08018C AT Bracing 1
15 |GB/T898-1976-M8x50 121 M8 X 50 Stud M8 X 50 1
16 |N85T-08004E IKEE ek Water pump housing 1
17 |CZ475Q-170006 12 7€ Plug 1
18 [N390T-03025A e 1
19 [N85Q-17003 F5 i %%t (Model 155B) Thermostat (Model 155B) 1
20 [N85T-08008 iAo Thermostat housing gasket 1
21 |N485Q-17001(R) TR AS R Thermostat cover 1
22 |GB/T5783-2000-M8x30 IZFEM8 X 30 olt M8 X 30 2
23 |[N85T-08003 JKEFIF-12 Water seal ring IF-12 1
24  |N85T-08005 IKEE i Water pump impeller 1
25 |N85T-08009 Water pump gasket Water pump gasket 1




8. /KZE. XWE Water Pump

and Fan Assembly (Fig. 8)

Ser.No. Part No. ATR R Name & Specifications Quantity Remarks
26 |N85T-08010 TKZEIEFIR Water pump adapter 1
27 |N85T-08017 TR Water pump adapter gasket 1
28 |GB/T68-2000-M8x16 IZ2ETM8 X 16 Screw M8X 16 2
29 |GB/T3452.1-2005- 40x3.1 |0 %44 & 40X 3.1 Seal ring 40X 3.1 1
30 |GB/T5783-2000-M8x%20 IZFEMS8 X 20 Bolt M8X 20 2
31 [N85T-08013 H kS Water drain connector 1
32 |N85T-08014 oKL B Water drain connector gasket 1
33 |GB/T5782-2000-M8x80 122 M8 X 80 Bolt M8 80 2
34 |N485T-08022 o gasket 1
35 |N485T-08021 K Water pipe 1
36 GB/T5780-2000-M8x45 IZFEM8 X 45 Bolt M8 X 45 2
37 |GB/T898-1988-M8x45 B2 FM8 X 45 Stud M8X 45 3
38 [N85T-08006 TR B Water pump shaft 1
39 |GB/T276-1994-6007 VR 5)) 51 746007 Ball bearing 6007 2
40 |N85T-08002 ik kRE Bearing spacing sleeve 1
41 |GB/T893.2-1986-35 4835 Circlip 35 1
42 |GB12732-2008-AV15x900 | ks S H7AV15 X900 (5 2EFRI)  [Fan belt AV15X 900 1
43 |GB12732-2008-AV15%x650 |53 7 AFAVISX 650 (HSEkRiH)  |Fan belt AV15 X 650 1




Fi1g.9 Oil Sump Assembly




9. WK A% 0il Sump Assembly (Fig.9)

Ser.No. Part No. YN Name & Specifications Quantity Remarks
1 |N485T-03110 JE AT Dowel pin 2
2 N390T-11001-1 MR T Oil sump gasket 1
3 N390T-11004-1 s Oil sump 1
4 GB/T93-1987-8 58 Washer 8 39
5 GB/T5782-2000-M8x55 [IZ M8 X 55 Bolt M8 X 55 1
6 GB/T5783-2000-M8x30 [#ZM8 X 30 Bolt M8 30 17
7  |GB/T3452.1-2005 OJE % & Pl O Seal ring 2
8 195-01026 &) Sk Plug 2
9 GB/T93-1987-10 #pE10 Washer 10 6
10 GB/T5782-2000-M10x30 [#2#M10 X 30 Bolt M10X 30 2
11 |GB/T95-2002-10-100HV |#4}& 10-100HV Washer 10-100HV 4
12 |GB/T5783-2000-M10x30 |12+ M10 X 30 Bolt M10 X 30 4
13 |N390T-11005-1 BV S Auxiliary oil sump gasket 1
14 |N390T-11006A B E Auxiliary oil sump 1
15 |GB/T5783-2000-M8x25 [liZ}:M8 X 25 Bolt M8 25 11
16 |GB/T5783-2000-M8x45 |[iZf4:M8 X 45 Bolt M8 X 45 10




H1O0 AHRER

Fig.10  Lubricating Oil Pump Assembly

135




10. HLiHZE B B Lubricating 0il Pump Assembly (Fig. 10)

Ser.No. Part No. YN Name & Specifications Quantity Remarks
1 GB/T6173-2000-M10x1 [#Z+}EM10X 1 Nut M10 X1 1
2 GB/T859-1987-10 FPE10 Washer 10 1
3 GB/T848-1985-10 g 10 Washer 10 1
4 N485Q-13007(C)-1 PR A5 Oil pump gear 1
5 N85-13006 PR s %] 2 Pressure-limiting plug 1
6 GB/T5782-2000-M6x50 [#ZM6 X 50 Bolt M6 X 50 3
7 GB/T5782-2000-M6x55 [#Z M6 X 55 Bolt M6 X 55 1
8 GB/T859-1987-4 P 4 Washer 4 4
9 N85-13005 P s B 55 Pressure-limiting spring 1
10 |GB/T859-1987-6 56 Washer 6 4
11 |GB/T308-2002 HERI Steel ball 1
12 [N485-13001(A) GIRGIEZES Oil pump body 1
13 |N485-13004(A) G T Outer rotor 1
14 [N85-13103(A) [ A Cylindrical pin 1
15 [N485-13102(A) W & Inner rotor 1
16 |N485-13008(A) AL Adjusting shim 1
17 [N85-13002(A) HLMIAR Oil pump cover 1
18 |N85-13003 o Gasket 1
19 |GB/T1099-1979-3x5x13 |4#3X 5% 13 Key3xX5X13 1

20 [N485-13101(A) MLy Z= 5 Oil pump shaft 1




.\I@.pu

e

-
8!

(L Tw

o |

11 BRI

Fig. 11

137

Fuel System




11. M RSt 5 Fuel System (Fig.11)

Ser.No. Part No. SRR I Name & Specifications Quantity Remarks
1 |GB/T1099.1-2007-3x16 [ 53 X 16 Woodruff 3X 16 1
2 ZN390TE-18001C MUE Y5 Injection pump 1
3  |GB/T65-2000-M5%20 [53 1: 3k BRET M5 X 20 Cylindrical screw M5 X 20 2
4  [N85-14001 st (A) Pipe clip(A) 4
5 N85-18005 WEH 4 IE IN i #0241 |Injection pump timing gear adapter 1
6 |GB/T859-1987-5 A5 Spring washer 5 2
7 GB/T6170-2000-M5 HEREMS nut M5 2
8  |4L68-141000 S5 T ey e A B A 1% cylinder high pressure fuel pipe 1
9  |4L68-142000 S5 AL v A 2" cylinder high pressure fuel pipe 1
10 |4L68-143000 SF 0L e Hs i 3" cylinder high pressure fuel pipe 1
11 |N390T-15300E VeV 2% v A A Fuel filter outlet pipe 1
12 |N485-15400(A) e 22 H v A Fuel feed pump outlet pipe 1
13 |GB/T5782-2000-M8x25 IZFEM8 X 25 Bolt M8 X 25 2
14 |GB/T859-1987-8 58 washer 8 2
15 |GB/T848-2002-8 H]E 8 washer 8 2
16 [N485-28000(A) S e 2% Fuel filter 1
17 [ZN390TE-25000A % v 2% N R Injector 3
18  |4L68-150002-d6X2X 110  |[FI%H% & 6X2X 110 Fuel return pipe ¢ 6X2X110 2
19 |GBIT3452.1-1992-77.6x2.65 |02 4}HE77.6 X 2.65 Seal ring 77.6 X 2.65 2
20 |N85-18003A Ty 4 Hhh Injection pump end cover 1
21 |4L68-151000(D)-1 Mgy 2% ]y i 2 Sk i [Injector fuel return pipe 1
22 |GB/T93-1987-12 g 12 washer 12 1
23 |GB/T6170-2000-M12 12 RE M12 nut M12 1
24 |N85-15500A iR A LI |Fuel feed pump inlet connection 1
25 |4L68-150001-3 A R EI PSS Injector fuel return cover 1
26 |4L68-150003 [A] 3 o Fuel return main pipe 1




H12 HRRRELRK

Fig.12 Qil suction Strainer Assembly




12. HLykEEuE RS Sl 0i1 Suction Strainer Assembly (Fig. 12)

Ser.No. Part No. SR S HR% Name & Specifications Quantity Remarks
1 N390T-16002 By Gasket 1
2 N390T-16000A MLIMAENE 2 SRk Oil suction strainer 1
3 GB/T859-1987-6 #PE 6 washer 6 4
4 GB/T5782-2000- M6 X35 |14 M6X 35 bolt M6 X 35 2
5 GB/T5783-2000- M6 X 16 |iZ#:M6X 16 bolt M6 X 16 2
6 GB/T848-2002-8 P58 washer 8 2




A5 Kk
fig.15  Tension pilley assembly




13. 5k E##H Tension pulley assembly (Fig. 13)

Ser.No. Part No. AR N Name & Specifications Quantity Remarks
1 N390T-21002 g B S an Tension pulley bracket 1
2 N390T-21004 i B dh Tension pulley shaft 1
3 N390T-21003 £ Bush ring 2
4 N390T-21001 Ik B Tension pulley 1
5 GB/T276-1994-6302E-2RS |%li#%6302E-2RS Bearing 6302E-2RS 1
6 GB/T893.1-86-42 bsl42 Thrust ring 42 1
7 GB/T93-1987-12 B 12 Washer 12 1
8 GB/T6170-2000-M12 IEEEM12 Nut M12 1
9 GB/T5789-2000-M8x18 12 M8 X 18 Bolt M8 X 18 2




R4 g XA ieadl
Fig.14  Oil Filter/Generator/Starting Motor

143




14. HLJE. KHEHL. EBIHEMNL 0il Filter/Air Filter/Generator/Starting Motor/Silencer

(Fig. 14)
Ser.No. Part No. ST N F Name & Specifications Quantity Remarks
1 N85T-26000 HLIH e 7% S % Lubricating oil filter 1
2 N485-30000(A) LENIREEN IN=Y 5 Starting motor 1
3 N390T-292008 oG E Ay CE 2 1
4 N85Q-29000 7o HL A FE LR K, Charging generator 1




45. MLy, KHEHL. &3hHEHL 0il Filter/Air Filter/Generator/Starting Motor/Silencer

(Fig. 14)
Ser.No. Part No. ST N F Name & Specifications Quantity Remarks
1 N85T-26000 HLIHETE 7% S % Lubricating oil filter 1
2 N485-30000(A) LEvIREEN 1Ny Starting motor 1
3 N390T-292008 oG E Ay R 1
4 N85Q-29000 7o HEL A L Charging generator 1

144



	304-6E零件图册.pdf
	304-6E图册内容.pdf
	1 304-6E.20.pdf
	2 300-6.21.pdf
	3.304-6E.30.pdf
	3.304-6E.30.001机架总成.pdf
	4 204.32.001(6.pdf
	5 300-6.34.pdf
	5 300-6.34.001（9.5-24）驱动轮总成.pdf
	6 300-6.35B.pdf
	7.1 300-6.37.pdf
	7.2 300-6.37.pdf
	8.1 250.38.pdf
	8.1 250D.38.001后桥总成(A).pdf
	8.2 250D.38.pdf
	8.2 250D.38.001后桥总成(B).pdf
	8.3 250D.38.pdf
	9 250D.39.pdf
	9 250D.39.001最终传动总成.pdf
	10.304-6E.40.pdf
	11 304-6E.41.pdf
	11 304-6E.41.001动力输出总成.pdf
	12.1 300-6.43.pdf
	12.2 300-6.43.pdf
	13 300-6.44.pdf
	14.1 300-6.46.pdf
	14.2.304G2-6E.46.pdf
	15 304-6E.47.pdf
	16.304-6E.51.pdf
	17.304G2E-6.48.pdf
	18.450.49.pdf
	18.450.49.001工具箱总成.pdf
	19 304-6.50.pdf
	19 304-6.50.001燃油箱总成.pdf
	21.1.300-6.55.pdf
	21.2 300-6.55.pdf
	22.304-6E.58.pdf
	23.1 254G2.31A.pdf
	23.1 254G2.31A.001前驱动桥总成（中）.pdf
	23.2 254G2.31A.pdf
	23.2 254G2.31A.001前驱动桥总成（左）.pdf
	23.3 254G2.31A.pdf
	23.3 254G2.31A.001前驱动桥总成（右）.pdf
	23.4 304.31.pdf
	23.4 304.31.022-1主动锥齿轮总成.pdf
	23.5 304.31.pdf
	23.5 304.31.014A差速器总成.pdf
	24 304-6.36.pdf
	24 304-6.36.001传动轴总成.pdf
	25 304A-11.42.pdf
	25 304A-11.42.001分动箱总成.pdf
	26.404G2-6E.10.pdf
	26.404G2-6E.10.001空滤器总成.pdf
	27.304G2-6E.13.pdf
	27.304G2-6E.13.001散热器总成.pdf
	28.304G2-6E.22.pdf
	28.304G2-6E.22.001排气管总成.pdf
	29.304-6E.61.pdf
	30 400-6.73.pdf
	30 400-6.73.001前配重总成.pdf
	31.280.53A.pdf


	Binder1.pdf
	T01-n390 Model (1).pdf
	T02-n390 Model (1).pdf
	T03-n390 Model (1).pdf
	T04-n390 Model (1).pdf
	T05-n390 Model (1).pdf
	T06-n390 Model (1).pdf
	T07-n390 Model (1).pdf
	T8-n485t Model (1).pdf
	T09-n390 Model (1).pdf
	T10-n485 Model (1).pdf
	T11-n390 Model (1).pdf
	T12-n390 Model (1).pdf
	T13 Model (1).pdf
	T14-n390 Model (1).pdf
	45.机滤、发电机、起动电机.xls
	Sheet1





